
TD 
325 

M42c 
1981 

~ 1111/~)f lliJ~ll]I r~1111111i1111m11~11~ Ill~ 1 
••• •• 

3 0307 00000 8444 

.•. I 
.. J 

•••• .. • .•. •I·.··.,.· • -' ,J_ 

'-,-



1981 ANNUAL WASTEWATER 
TREATMENT PLANT REPORT 

prepared by the 

Quality Control & Operations Department 
Metropolitan Waste Control Commission 

350 Metro Square Building 
Saint Paul, Minnesota 55101 

Report No. QC 81-47 



Tables and Figures .... 
Abbreviations and Symbols. 
Definition of Parameters 

1.0 Summary ..... . 
2.0 Introduction ... . 
3.0 Effluent Quality .. 

TABLE OF CONTENTS 

4.0 Incinerator Emission Quality. 
5.0 Sludge Management . . . . . . . 
6.0 Individual Treatment Plant Reports. 

Anoka .. 
Bayport . 
Blue Lake 
[...]
soil conditioner. Prior to 1978, landspreading was limited to utilizing 
sludges, generated at the smaller treatment plants, on farm lands adjacent 
to these plants. All other sludges were ultimately dewatered and disposed 
of by incineration. 

In 1978, a sludge land application program was initiated at the Metro­
politan Plant. Because incinerator capacity at the plant was limiting the 
removal of solids from the sewage, the plant could not consistently meet 
NPOES discharge 1 imitations. The 1 and application program was developed as • 
a means of disposing of sludge solids generated in excess of incinerator 
capacity. 

At the Metropolitan Plant, sludges are conditioned and dewatered to 
produce sludge cake. Two types of sludge cake are produced: filter cake and 
press cake. The filter cake is produced by treating sludge with .chemicals 
which increase the pH of the sludge and removing water with a vacuum filter. 
The press cake is produced by heating the sludge to 350°F and dewateri ng the 
resulting material in a bag press. Both of these processes have been shown 
to reduce pathogenic organisms to an acceptable level. 

Since the initiation of landspreading as a sludge disposal method at 
the Metropolitan Plant, most of the dewatered sludge that is suitable for 
soil incorporation has been landspread. This is due to an increased agricul­
tural demand for sludge to be used as a fertilizer supplement or soil 
conditioner, air pollution problems associated with sludge incineration, 
and sludge incinerator renovation. Table 5-5 illustrates the increase 
reliance on landspreading at the Metropolitan Plant over the last four year 
period. 

37 



TABLE 5-2 

SUMMARY OF SLUDGE PRODUCTION AND DISPOSAL METHODS 

Treatment Annual Sludge Production 
Plant MG Drx Tons 

Anoka 4.81 314 
Bayport 1.50 119 
Blue Lake .36.43 6971 
Chaska 3.07 200 
Cottage Grove 2.97 223 
Empire 680 
Hastings 2. 21 280 
Maple Plain o. 16 40 
Medina 
Metropolitan 

a) Filtration and Incineration 
Bldg. l 29,736 

b) Filtration and Incineration 
Bldg. 2 48,423 

c) Filter Presses g,306 
Rosemount 1.56 648 
Savage 0.32 63 
Seneca 12,582 
Stillwater 5. 38 572 

(1) Transported to Metropolitan Plant for further processing. 
(2) Transported to Seneca Plant for further processing. 
(3) Transported to Blue Lake Plant for further processing. 
(4) Landspreading 
(5) Incineration 

". Sludge 
Di s11osa l Method 

(1) 
(1) 
(1) (2) 
(3) 
(4) 
( 4) 
(4) 
(1) (3) 

(4) (5) 

(4) (5) 
(4) 
(1) 
(2) (4) 
(5) 
(1) (4) 

NOTE: Annual sludge production includes sludge transported from other plants 
for further processing and chemicals added for sludge conditioning 
where applicable. 

38 



w 
"" 

Treatment Plant 

Anoka 

Bayport 

Blue Lake 

Chaska 

Cottage Grove 

Hastings 

Maple Plain 

Rosemount 

Savage 

Stillwater 

TABLE 5-3 

SUMMARY OF 1981 SLUDGE HAULING 

Disposal Location 

Coon Rapids Interceptor 

Oakdale Interceptor 

Seneca Plant 
3rd and Commercial Interceptor 

Shakopee Interceptor 

U of M Experimental Ag. Station 
Oakdale Interceptor 
Farm Land 
Sludge Drying Beds 

U of M Experimental Ag. Station 
Farm Land 

Sludge Drying Beds 
Orono Interceptor 
Plymouth Interceptor 

3rd and Commercial Interceptor 

Farm Land 
Sludge Drying Beds 
Seneca Pl ant 

Oakdale Interceptor 
Farm Land 

Final Processing 
Location 

Metropolitan Plant 

Metropolitan Plant 

Seneca Plant 
Metropolitan Plant 

Blue Lake Plant 

Landspread . 
.Metropolitan Plant 
Lands pre ad 
Landspread 

Landspread 
Landspread 

Landspread 
Blue Lake/Metropolitan 
Blue Lake/Metropolitan 

Metropolitan Plant 

Landspread 
Landspread 
Seneca Plant 

Metropolitan Plant 
Landspreadi ng 

Amount Hauled 
During 1981 (MG} 

4.81 

1.50 

12.24 
24.19 

3.07 

1.14 
0.01 
1.64 
o. 18 

1.13 
1.07 

0.02 
0.07 
0.07 

1.56 

0.08 
0.09 
0. 15 

4.59 
0.79 



TABLE 5-4 

1981 SLUDGE QUALITY SUMMARY 

Total Volatile Cu Ni Pb Zn Cd Cr Hg NH3-N KJN K p 
Treatrre_nt Pl,rnt Sol ids % Solids% !!!9L1.9. !".sil9. !'!9ili ffiWt9. ~ "'9Lt9. ~ Eli % % % % 

Anoka 
Avg. 1.57 63.6 1313 254 447 1560 7 .9 1881 8,3 7.3 5.13 10.88 0. 51 3.03 
Rdnge. 1181-1753 195-327 314-543 1354-1901 5.6-9.0 1419-2457 6.0-11. l 7.2-7.6 3.3-7.9 7.9-14.2 0.3-1.2 1.5-4.3 

Bayport 
Avg. l.90 61.7 251 21 171 706 6.5 51 5.2 6. 7 0.15 4.29 0.33 3.44 
Range 223-279 2-31 108-273 464-828 5-10 30-98 l.2-16. l 6.3-7.0 .04-0.7 l.9-6.3 0.2-0.5 0.6-4.5 

Blue Lake 
Avg. 4.92 72.5 1864 43 203 709 3.8 140 3.8 5.0 0.62 4. 72 0.30 1.44 
Range 911-2381 25-57 132-268 402-1092 3.0-4.8 74-314 l .8-5.5 2.8-6.0 0.1-1.0 2.7-9.2 0.2-0.4 0.8-1.9 

ChdSka 
Avg. l.82 68.8 576 40 102 727 6.2 377 3.2 6.9 0.25 6.7 1.15 3.27 
Range 493-726 27-63 71-122 589-875 4.6-8.0 234-622 l.9-4.2 6.3-7.2 0.03-1.0 4.2-15.2 0.8-1.4 2.2-4.4 

Cottage Grove 
Avg. l.84 64.0 556 86 207 1071 8.1 69 4.9 7.5 4.09 9.43 0.50 2.79 
Range 413-1052 33-111 174-305 903-2211 5.6-9.9 25-199 3.1-8.3 7.2-7.7 3.3-4.6 6.1-12.0 0.3-0.7 2.4-3.4 

Empire ..,. Avg. 13.0 61.9 1162 31 233 4676 10.6 149 6.4 8.1 l.00 5.75 0.17 3.79 
0 Range 987-1274 23-38 209-262 3431-6317 1.0-15.8 106-202 5.0-7:7 7.3-8.6 0.7-1.3 4.5-7.9 0.1-0.2 3.3-4.5 

Hastings 
Avg. 3.08 60.5 1955 32 340 990 4.7 15,653 2.3 7.2 2.03 6.48 0,29 2.54 
Range 1094-3971 24-40 227-694 781-1653 3.2-6.0 8,348-22 ,554 1.1-3.2 7.0-7.5 l.7-2.7 5.5-7.9 0.2-0.4 2.2-3.4 

Maple Plain 
Avg. 8.10 61.4 1035 44 254 526 7 ,6 62 5.0 6.2 0. 39 2.65 0.21 1.05 
Range 444-1682 12-79 96-373 28-868 3.0-10.4 32-67 3.7-6.2 5.4-7. l 0.2-0.6 l.5-4.5 0.1-0.5 0. 6-2 .1 

t-\:itnJpolitan 
fl.I No. l Cake 28.8 55,7 740 164 305 1479 49 676 2.4 0.03 2.61 .08 1.07 
F&I No. 2 Cake 26.5 49.8 848 195 347 1720 66 951 2. 3 0.07 2.92 .09 1.51 
Press Cake 4 7. 9 61.5 1694 281 4 75 3022 131 1674 2.9 0.09 2.91 .09 2.76 

Rusenount 
Avg. 9.98 99 31 273 338 6 134 -------- --------

Savage 
Avg. 4.94 55.4 915 42 568 1027 9.0 405 64.7 6.9 0.82 3. 71 0.14 1.80 
Range 594-1207 33-47 401-1006 740-1225 6.9-12.0 197-884 52-95 6 .4-7 .1 0.6-1.0 l .0-6. l 0.1-0.2 0.7-2.5 

Seneca 
Avg. 22.7 45.9 1016 189 245 575 8.4 478 2.0 .06 3.00 .09 l. 31 

St i 1 lwater 
Avg. 2.55 51. 0 523 26 153 l 09B 6,5 108 3,2 7. l 2.29 6.08 0. 26 3.61 
Range 307-670 19-49 135-176 598-155B 4.0-8.6 30-251 0.8-5. l 6.9-7.3 1.5-2.8 4. 1- l l. l 0.2-0.4 2.0-4.4 



TABLE 5-5 

SUMMARY OF QUANTITIES AND FINAL DISPOSITION 
OF METROPOLITAN PLANT DEWATERED SLUDGE NOT INCINERATED 

Agricultural Land Other Total (wet tons) 
Year (wet tons) (wet tons) Disposed by Landspreading 

1978 13,700 ------ 13,700 
1979 18,700 15,500 34,200 
1980 75,600 29,600 105,200 
1981 189,600 9,900 199,500 

In addition to disposing of filter cake and press cake directly on land, 
portions of these cakes are blended together and composted prior to land 
application. Composting provides for additional destruction of pathogenic 
organisms and organic material and prevents. freezing of sludge cake. This 
permits for sludge hauling to continue throughout the winter months. 

During 1981, approximately 190,000 wet tons of sludge cake, of which 90 
percent was filter cake, were hauled to farm land. Due to potential for odor 
problems, most of the press cake was composted. During 1981, 10,000 wet tons 
of compost were delivered to various sites. 

In addition to the landspreading of sludge cake from the Metropolitan 
Plant, approximately five .mi.llion gallons of liquid sludge generated at the 
Cottage Grove, Hastings, Maple Plain, Savage, and Stillwater Plants were 
applied to private farm lands. 

All land application of sludge generated at Commission treatment plants 
is done under permits from MPCA. Each permit is granted for an individual 
parcel of land and specifies the maximum sludge application rate per acre. 
These application rates are based on maximum allowable application rates of 
the various chemical constituents of the sludge (NH3, Cd, etc.). All sludge 
is analyzed before application to ensure meeting conditions of each individual 
permit. 

41 



6.0 INDIVIDUAL TREATMENT PLANT REPORTS 

This section contains the individual treatment plant reports for 1981. 
For each plant report there is an introduction briefly describing the back­
ground of the plant, its design basis, 1981 performance and activities, and a 
statement regarding the future of the plant. The introduction is followed by 
a liquid and solids flow diagram of the treatment process together with a 
graphical presentation of flows for individual months of 1981 and annual 
average for 1971-1981. Monthly flow data are shown as a vertical bar corres­
ponding to the range of flow for that month with the top cross bar representing 
the maximum flow and the bottom cross bar the minimum flow. A solid line 
connects the vertical bars and is drawn to the average wastewater flow for 
that month. Flow data are followed by 1981 monthly influent and effluent 
summaries. These tables contain monthly and annual average data on virtually 
all of the parameters for which the influent and effluent of that plant are 
analyzed. 

Graphs of BOD and TSS for 1981 show a vertical bar which encompasses the 
maximum and minimum parameter range for that month.· The solid line connects 
the monthly averages. Fecal coliform data are also presented graphically with 
the 1971-1981 annual averages (arithmetic average of monthly goemetric means) 
shown on one graph and the 1981 monthly geometric means shown on another graph. 
Finally, plots of effluent BOD and TSS are shown illustrating the percent of 
the. time the effluent concentrations were less than or equal to a given value. 
On these graphs, data from 1974-1980 are compared to data obtained during 1981. 

43 



ANOKA WASTEWATER TREATMENT PLANT 

Background 

The Anoka Pl ant was designed by TKDA and bui 1 t in two stages. The ori gi­
na 1 plant was constructed in 1954-55, with a design capacity of 1.4 mgd. • .The 
plant was expanded in 1969 to a design capacity of 2.45 mgd. Actual operating 
capacity is somewhat less, estimated to be 2.2 mgd ... Liquid treatment consists 
of screening, grit removal, influent pumping, primary sedimentation, primary 
effluent pumping, conventional activated sludge aeration, final clarification, 
chlorination, and discharge to the Mississippi River. Solids processing 
consists of combined thickening in primary tanks, anaerobic digestion, and 
sludge hauling to the Metro Plant Interceptor System. The plant is subject 
to secondary treatment limits, and additional limits on heavy metals and 
cyanide. 

Performance 

Plant flow averaged 2.01 mgd in l981, down slightly from 2.10 in 1980. 
Average plant effluent quality was 16 mg/L BOD and 14 mg/L TSS .. While plant 
performanced was good, a total of 7 cyanide and heavy metal violations 
occurred due to industrial wastes discharged to the plant. Statistical 
analyses of data show the following trend in effluent BOD and TSS from 1978 
through 1981 . 

Effluent Concentration, mg/L 

50% of Time 75% of Time • 90% of Time 
1978 1979 1980 1981 197.8 1979 1980 1981 1978 1979 1980 1981 

BOD 11 12 12 15 16 16 17 20 22 22 22 26 
TSS 13 10 10 12 20 15 15 18 28 21 20 24 

Activities 

With the adoption of Waste Discharge Rules for the Metropolitan Disposal 
System on January 20, 1981, industrial dischargers will be issued permits and, 
if necessary, schedules for compliance with regulations which will eliminate 
significant effects on plant effluent quality. 

Reapplication for the plant NPDES Permit, which expires on March 31, 
1982, was submitted to the MPCA on September 3, 1981. 

Future 

The plant will continue to serve Service Area No. 3 until the late 1980's, 
when it is scheduled for phaseout, with flow transported to the Metro Plant. 
Plant phaseout is contingent upon completion of the CAB and Minneapolis East 
Interceptors. Limited capital improvements are planned at the plant to ensure 
adequate capacity in the interim. 

45 



I 
g 
i 
• 

ANOKA WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

2 

Unit Description 

Liquid Phase 

1. Screening 
2. Grit Removal 
3. Primary Sedfnentat1on 
4. Activated Sludge 
5. Final Sed1mentat1on 
6. Chlorination 

,--- - - - --r---

I 
I 

3 4 

-----~ 
I 

'II.------ - - • ------, 

So 11 ds Phase 

7. Anaerobic Digestion 
8. Landspreading 
9. Disposal at· Metro Plant 

5 

Legend 

EFFLUENT 

MISSISSIPPI 
RIVER 

--Liquid Flow . 
----Solids Transfer 
r7 Existing Processing Units 
(::: Future Process Units 

fltlll:JI FUINf ANNllll. l=l.aV 
,a,..:;.:.;;;.;.:;;;.;.. ______________ ....;. __ -, ,a;•=a:~:.,:PUIIT::::;;_ __________ _:.;_::.;;;='~"""=-----, 

... ,. s 

I " . 
! ' i 
! 

l:.a !..a - - V ~ t--.. 

i i -
, .. , .. • 

. 

46 



"'"T11 

JANUARY 

FEBRUARY 

MARCH 

APRIL 

.. , 
JUNE 

Jl.lY 

AUGUST 

SEPTEMBER 

OCTOBER 

HOVE"'8ER 

DECEMBER 

1981 AVERAGE 

1980 AVERAGE 

"'"'" BOD coo 
mq{,l .. 11 

t!P 25 --

i-,2_llllUARY 17 --

FCBRUARY 22 --
MARC!! II --
APRIL II --

HAT " .. 
·'"" 17 " ..... II " 
AUGUST 10 " 
SEPTEMBER 13 " 
OCTOBER 16 75 

._.tllJVEMBER " " 
o~r.(HBER 20 77 

1·,111 AVG. " 70 

l '1:ln AVG. " " 

JiONTlllY SUMMARY OF INFLUENT QUALITY 

TREATMENT PLANT:~A~,o~•~•-------

...... -..... 
FLOW TEMPERATURE 800 coo 
MGO DEGREES GF 

_,, -1 

2.01 IS 179 ---

2.05 IS "' ---

2.05 IS "' ---

1.95 16 221 --· 

1.99 16 215 362 

Z.09 18 207 351 

2.07 20 202 361 

2.02 22 208 342 

1. 95 21 233 397 

1. 98 " 186 323 

2.01 " 225 374 

1.96 16 218 386 

2.01 18 211 362 

2 .09 17 176 362 _ 

MONTIU 5U"'4ARY OF EFFLUENT QUALITY 
TREA111ENT PLANT• ANOKA 

FECAL COLIFORN TOT Al 
ns Geometric Mean TURB ~~1 .:!!!,, !!?11 1~11 

p n,~: 
-11 MPNl100 1111 NTU ..i.J 

30 200 25 ---- ---- --- --- --- ---
. 

18 42 ' ---- 17 .2 --- --- --- 1.5 

21 115 II ---- 17.4 --- --- --- l.8 

2D 8 10 ---- 1S.2 --- --- --- 1.0 

22 18 10 ---- 19.6 --- --- --- 1.2 

• .. 5 20.9 16.1 .19 I 3' >< " 
13 7 7 22, 1 12.8 .13 1.17 3.5 " , 
• • 5 17 .6 11.4 .07 .31 3.1 1.2 

7 10 • 1S.S 11.9 .OS 0.80 2.6 1.2 

' 54 5 17 .6 13.3 --- ---- ,. 7 1.2 

12 ... 7 13.2 11.S --- ---- 3.1 1.1 

13 61 7 18.6 11.3 .73 1.01 4.0 1.1 

12 ,. 7 23.0 15.1 1.15 1. 70 u 1.2 

" " 7 l!!.6 14.4 ·" 1.05 ,., l.l 

' ' 11 l6 6 ---- 16.1 ---- ---- ... 1.5 

47 

rss pH RAHGE 
m•/1 

105 7 .6-8.3 

147 7. 7-8. l 

154 7. 7-8.1 

206 7.8-8.-1 

180 7.7-8.7 

165 7 .5-8.3 

157 7. 7-8.Z 

153 7.7-8.2 

,., 1 II.II 4 

10• 1 ot_,q. I 

148 7 .6-8 I 

140 7 .6-8. l 

. 152 7.5-8.7 

141 7.5-8.2 

Cl2 Cl2 l Remaval 
pH u, .. '" ·- ,, - ... 

6.S-8.S --- --- -- --
7.3-76 113 ' ' '" " 

I 
7.4-7.6 "' . ' ,. " 
7.4-7.6 140 ,., " 

,, 
7 .4-7 .6 132 ,., 

" " 
.. .. _, " 124 ,., " " 
.. ,_ .... ... 

' ' " " 
7 .1-7 .5 '"" « " " 
7 .1-7 .s Ill 5.0 " " 
7.3-7.6 121 5.9 ,. 

" 
7.3-7.6 118 ,., 

" " 
7. 3-7 .6 115 5.6 ,. 

" 
7.3-7.6 127 7 .1 91 " 
7.0-7.8 l1l ,.o 92 91 

7 .2-7 .6 --- ·-- I" ., 



= ":::"":::"::"..:".::LR::::"':.... ____________ !_, o_CHEN __ ,= __ ox_,_= __ □_•e,_s•_o1 

<CC 

:;sc 

ICC 

SC 

0 

'.l :3J ~ 
' I 
~ 

E 

" 
Zil ,_ 

·~ I = 
cr: 10 • !l; 

a 

Blai:Hetrc::u.. OXYGEN CEMAND 5DCr----------------------------, 
15ll 

<OD 

;so 

~3DD 

100 

so 

Or---------------------------, 
:J 7S 
;i 
E 

.JRN Fe& HAR RFR HAY JUN JUL RUG SEP □CT NOV □EC 

48 



ANlKR PLANT TilTAL SUSi'!NCIED -?DL-1~ seer-----------,----------~---, 

<CC 

,.., 
~ 
iu -
!'l5D 

~ 
2llD 

150 

ICC 

50 

a 

~ ;a 

-20 z: w = 
i IC 

C 

FINDKR-PLANT 
500 

TOTAL SUSPelDED SOLIDS 

-
'100 

-:l 
iacc -;= 
~ 

2llD 

150 

ICC 

50 

C 

:l 7$ 
' ~ -50 z: .. 

h-+-: ::i T .. :s I- I .. 
I T T 7 '" 

' .:. 
a • .I. • 

JAN ~JI MRA ••• MAY JUN JUI. AUO ;;;:i Ct:T NOV oe:-

49 



-. FfCII. CllLIF0lllt 

10 

FIIIDCR PUV<T HONTMLY FEIL ClLll'llRM raaa ;.;,;;;;.:;..;.;;;;;;;. _____________ ...;....;.;;.;......;.;;;.;;......:...;.---, 

ra 

.lRN l'Q MAIi - MAY .JUN ..JlJL RUG SEP CC'T NCV DEC 

50 



SPl" l!Cll ST'fl'TISTICl!L !'1NALYSIS """KA Pl.ANT 50 ,__....;;;__ __________________ --, 

SC 

2C 

IC 

C ....__.__._ ___ ___. __ ___. _ ___. _ __. _ __. _ __....;_....,. _ ___. 

El'f' TSS. ST'fl'T I ST I CAL f'1NAL YS 1 S 
SC,--------'-------'--------------, 

RNCKA PLANT 

SC 

J so 
' ~ 
~ 
:,: 
w ::, 
..I JC 
~ 

20 

'" IC 

19n 1973 1'!71 1975 1975 1977 197a 1979 19ao 19a1 

51 



(,J1 
N 

Month 

January 

February 

March 

Apri 1 . 

May 

June 

July 

August 

September 

October 

November 

December 

1981 Avg. 

Cu 
mg/1 

0.05 

0.05 

0.06 

0.05 

0.04 

0.04 

k0.04 

k0.03 

0.02 

o. 11 

0.03 

<0.04 

~0.05 

Cr Zn 
mg/1 mg/1 

0. 14 0. 10 

<0.05 0.09 
. 

<0.10 0. 14 

<0.07 0.08 

<0.10 0.08 

<0.06 0.08 

<0.05 0.07 

<0.05 0.08 

< 0.05 0.07 

<0.14 0. 15 

<0.05 0.06 

< 0.05 0.08 

< 0.08 0.09 

Pb 

1981 EFFLUENT DATA 
ANOKA PLANT 

CN Cd Hg 
mg/1 mg/1 mg/1 ug/1 

<0.06 0.140 

< 0.05 0.428 

<0.05 0.976 

< 0.05 0.165 

<0.05 0.563 

<0.05 0.380 

< 0.05 0.069 

<0.05 0.088 <O.OOI 

<0.05 0.158 

<0.05 0.253 

<0.05 0.113 

< 0.05 0.100 

< 0.05 0.286 <0.008 

Ni As Sn Phenol Fe 
mg/1 ug/1 ug/1 ug/1 mg/1 

0.09 

0.09 7 



BAYPORT WASTEWATER TREATMENT PLANT 

Background 

The original Bayport Plant was built in ·1939, with modifications in 1956, 
and 1958. Plant modifications designed by Banister, Short, Elliot, Hendrickson, 
and Associates were constructed in 1964. In addition, phosphorus removal 
facilities were added to the plant in 1973. The design capacity of the plant 
is 0.65 mgd. Actual operating capacity is somewhat less, due to the addition 
of phosphorus removal facilities. Liquid treatment consists of screening, 
influent pumping, contact stabilization, activated sludge aeration, alum 
addition for phosphorus removal, final clarification, chlorination, and 
discharge to Lake St. Croix (the St. Croix River). Solids processing consists 
of aerobic digestion and sludge hauling to the Metro Plant Interceptor System. 
The plant is subject to secondary treatment limits, and a phosphorus limit of 
l mg/L. 

Performance 

Plant flow averaged 0.47 mgd in 1981, slightly higher than 0.44 mgd in 
1980. Average plant effluent quality was 8 mg/L BOD, 7 mg/L TSS, and 0.4 mg/L 
P. Pl ant performance was excellent throughout the year, with no NP DES permit 
violations. Statistical analyses of data show the following trend in effluent 
BOD and TSS from 1978 through 1981. 

Effluent Concentration, mg/L 

50% of Time 75% of Time 90% of Time 
1978 1979 1980 1981 1978 1979 1980 1981 1978 1979 1980 1981 

~D 6 6 5 7 10 8 8 8 14 11 11 10 
TSS 8 7 7 7 10 10 9 9 12 13 11 10 

Activites 

During 1980, a project to upgrade the headworks facilities at the Bayport 
Plant was conceived; in 1981, design of the project was completed. The project 
involved the installation of hydrosieves salvaged from the Apple Valley Plant 
to resolve mechanical problems with the existing plant barscreen, to provide 
some preliminary treatment in lieu of primary clarification, and to resolve 
nuisance problems caused by influent debris. Construction of the project 
began in October, 1981, and is scheduled for completion during 1982. 

Future 

The long-term plan for this plant is to phase it out of service and 
divert flows to the Stillwater Plant. This is projected to occur in the late 
1980' s, when the pl ant reaches its capacity and begins to deteriorate 
physically. 

53 



BAYPORT WASTEWATER TREATMENT PLANT 
FLOW DIAGRAM 

4 

INFLUENT 11---r-~ 2 5 

I 
I 

3 ~--_-_-_--!~ 
I 
I 

Unit Description 

Liquid Phase Solids Phase 

1. Screening 7. Aerobic Digestion 
2. Activated Sludge 8. Sand Drying Beds 
3. Sludge Reaeration 9. Land Spread 
4. Chemical Addition 
5. Final Sedimentation 
6. Ch 1 ori nation 

l!AYl'tRT Pl.AH RfNl.111.. R.IN 
,.a ;::;.c.=--'-=------------------~ 

,.s 
ii 
• 
~ 
• • • ~1.0 

t 

,.s 

8 

Legend 

EFFLUENT 

ST. CROIX 
RIVER 

-- Liquid Flow 
·---- Solids Transfer 
c::::J Existing Process Uni ts 
[:"_-.:? Future Process Uni ts 

>DrM_YPORT __ euw_, _________ _:::-~"'-=T~FUN=----

, .. 
I 
• 
~ 
ffi • il:1.0 

i 

.fW Fil HFII RPII' t1RY JUN JUL RUG 5iP □CT NOV Q&C 

54 



l 
JANUARY 

MONTHLY SUMMARY OF INFLUENT QUALITY 
TREATMENT PLANT: Bayport 

rEMPERATURE 
OEGREES •F 

16 ! 222 ___ 1-=-11 I 

.. RANGE 
! 

,: "-"- ., 
1 

.1 1 
I ...!~~!L-+--.....!::2'!!.'--+--~"!....--+1 _ _,2._zt!__j-....:·.::··:....-t-....:l,a75,__1,--~'-~'·-•-□~-f- FE:SRUARY O. 

1 ..!~el.---f---..!'!:.·'!!1:.... __ f-__ ...!1.!.'---+l __ 2~0~•--,---=·.::··:....-t---"""'~-ii _ _,,-".o".~'~-1--I f- !~ARCH 

APRIL 0.45 18 217 ' ·-- 211 5.6-9.6 

MAY 0.47 19 178 304 150 6.6-9.0 

JUNE 0.50 21 218 406 102 

JULY 0.51 22 154 194 168 6.4-8.6 

1-i>!J!U§!GUljS]:T __ _j ___ _!:0;;,5!Jlc..._-1 ___ _.1._J ___ +--'1'26J!.8_-t--"""''--t--1"m"--7---""''~·~•-'-1: 
SEPTEMBER 0.49 22 171 m 15-0 

I 

' 
i o.so 21 156 314 164 6.2-9.2 

i-90!5:CT0!!!8!!£!,R __ .J---~C----+----=.!---+----'.;!!..-+-=---t--,-..:.:::--i---'~=-
1 
I 

0.51 19 159 145 14' ' I 
I 

'', ....Q!DE~C~EM~•~•IB•---1----~'~-•~•---t---..l1L7-----!--1~4l'--t--l"~'--f--~n,__7 __ _.. ·~0 ·=0 "-
0
--' 

. I 1.:.11 i ,: l'I.O. ,: I (' _ll19~81L!A:!JVEs!!RA~Gl!E~f---__!□':;-'!!''.....--f.---..!1.!.9 ___ -+ __ 1!JB4!i.._+--''"16!....._+_.!J1 "---j--'""">..i'---
1 0.44 19 I· 197 445 191 I 7.0-8.9 j c..,1~,,~·o~•~V~ERA=GE,,,__,_ _______ __. __________________ -'------~' -----~ 

~ntn 

JA/IUARY 

BO□ 
m11/l 

15 
"" I"' !!KIil "'!Ill 

-- I 30 

/IIONTlfl. Y SU1'!ARY OF EmU£NT QUALITY 
TRtAMNT PLANT· BAYPnRT 

FECAL COLIFO!lN 

~.:~1~0 :r" ~ !:~, 

'" I ,c! ... I 

. I I , I .. I , 1 ..•• • •. ! .... ., .. I .. : .. 
" I 8 I - 8 l 4 7.5 ---- __ I ---- .3 4, l • •., 1 ic i · · ,,, "~ I 

;.n.lL I 8 -- I 10 1 • 6.B ---· ---1---- .4 4.o 6.B-7.Z 35 3.' 96 I QC ! ~--C.:.----,--+--+-+_--.;...--,--+'-'-'--i----i----i--+-"+=+==-+~-j-'~t-"'-;~'-

1-·~"~'---+-~'...,-""=--~1--',➔---'1--+---'-'+'~-~·➔~•-~•...;-'-14.:.62 .54 .4 3.6 6 "-~. ~~ • ·,., Q~ : ,.,. 

'
I I 

"" 

AUGUST 

SEP""!MBER 

•:OVE."!BER 

31 8 2 3 6.2 3.5 11.85 .JS .4 3.Z 6.9-7.2 " 
7 22 

' " 
' 28 

9 I ;8 

, I I 

a I 21 

I 
8 I 

a i 29 

7 I .tO 

3 5.Z 3.2 12.03 .23 

3 S.S J.B 9.51 .25 

3 6.4 3.6 ---· 

, , ,., I,., 1 .... 

I I 
3 5.4 iJ.9 !13.ZB . l6 

I 
3 6.2 '3.5 ill.76 . !5 

3 1 6. 3 

4 ! 6.2 

12.18 . 35 

55 

.3 3.1 6.9-7.0 " 
6.9-7.2 I " 
7.0-7.3 l4 

. l 1,.1 I 
I I .3 I 3.2 7.0-7.2 

.5 13.9 ! 7.0-7.Z ! --
l4 

.J i u ; 5.a.1.4 1 ·-

3.0 195 I 96 i 

4,8 95 96 

! 1. s 94 I 96 : 

I I 
.•• 195,95 

3. 5 
" " 
" " 



sec =-:;.;.;•..:c;;;RT.;._;?Uffl..::..;._; _____________ •_1_c_CHEN __ 1_C11. __ □x_Y_OEN __ oe, __ •_•~c 

<SD 

<Ill 

l □!l 

Sil 

□ 

::i 7S 
' ~ 
~ 

z Sil 
w 

" ~ CL 2S CL 
w 

a 

BAYPORT PLANT a1oc-+e11o:n.. OXYGEN DEHAN□ son~--------------------------
"5ll 

T 
/Sil 

l l 

I □!l 

Sil 

□ 1------------------------

2□ 
j'i 
:, 
~ 

tf: I □ 

'" 

.JAM Fa HRA RPA HAY JUN .:LJJ. FIUG 5@=1 OCT NOV OEC' 

56 



Sal ;:""".:...".:":.RT.:...PU!NT.::..:... _____________ rn_,_"'-_stJ_s_PEN_ceo __ s_o_c_,os-, 

<SC 

""' 

I Sil 

5ll 

of----------------------, 

□ ~--------'---'---'---'---'---------------'---' 
1-vr 1"172 rqn 1'=!7"'! !'V'S !'VS l"V7 riva rcvq 1~ 1~1 

aFIYPCRT Pl,;ANT TOTAL SUSPeNCED SCL. las 500;:c.c..:;;,;_;..::.;,;_; ____________ ....:.;;,.:_=====:.::., 

'\SO 

35ll 

200 i 
150 I 

1 
100 

50 
l 

cf------------------------, 

2□ 
T 

~ 
:l -,-
+ IQ w 

57 



BflYPCIIIT Pl.ANT 

,coar=-,;.:;/r--------i 
FN«A. FftPI.. CILl FCIIM 

IC 

SRYPCRT PLRNT MONTHLY FECFlL CD!..IFCRM 

IC 

JAN F:C MRlii! RFlii! MFIY JUN JUL. RUG Si:P □ C"'l' N□V D.i:C 

58 



l:IAYP□fi!T ?LANT e□ ~__;:;,__:;,_ __________________ --, EFF llD□ STFITISTICAL ANALYSIS 

s□ 

:; •□ 
' '-' 
!; 

~ 

m 
::, 
~ 3□ 

~ 

2□ 

I □ 

1972 1973 1971 1975 1975 1977 1q7a iq7,q 1qac 1qsr 

l:IAYPORT PLANT 

5 □ 

:; •□ 
' '-' 
!; 

~ 

ffi 
::, 
~ 30 CL 

i:l; 

2 □ 

10 

I 972 1973 i 97~ ! 975 1975 i 977 I 975 ! 979 : ~SO I 9S I 

59 



BLUE LAKE WASTEWATER TREATMENT PLANT 

Background 

The Blue Lake Plant was designed by Rieke-Carroll-Muller and Associates, 
Inc., to be built in several stages. Stage I, consisting of an aerated pond 
and chlorination facilities, was constructed in 1971. Stage II, consisting 
of the liquid treatment portion of a secondary treatment activated sludge 
plant, utilizing the existing aerated pond as an effluent polishing pond, 
was constructed in 1973. Stage III, consisting of sludge processing facilities, 
has not yet been constructed. The plant has a current design capacity of 20 
mgd. Liquid treatment consists of screening, primary sedimentation, complete 
mix activated sludge aeration with integral final clarification, an effluent 
polishing pond, chlorination, and discharge to the Minnesota River. Solids 
processing consists of sludge thickening in spare. primary clarifiers, and 
sludge hauling to either the Seneca Plant or the Metro Plant or further 
treatment and disposal. The plant is subject to secondary treatment limits. 

Performance 

Plant flow averaged 13.7 mgd in T981, down slightly from 14.1 mgd in 
1980. Average. plant effluent quality was 14 mg/L BOD, and 6 mg/L TSS. Plant 
performance was exce.11 ent throughout the year with no NP DES Permit vio 1 at ions. 
Statistical analyses of data show the following trend in effluent BOD and 
TSS from 1978 through 1981. 

BOD 
TSS 

1978 
11 
13 

Activities 

50% of Time 
1979 1980 

7 8 
11 8 

Effluent Concentration, mg/L 

1981 
9 
6 

1978 
14 
28 

75% of Time 
1979 1980 
10 10 
14 11 

1981 
13 
7 

1978 
22 
22 

90% of Time 
1979 1980 
15 14 
17 15 

1981 
19 
19 

Reapplication for the plant NPDES Permit, which expires on March 31, 1982, 
was submitted to the MPCA on September 3, 1981. 

Future 

The plant is one of the Commission's permanent regional plants. Space is 
available for future plant expansion and provisions for advanced treatment and 
solids processing when needed. Interim solids processing facilities additions 
are planned for the near future. 

61 



BLUE LAKE WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

' INFt.UENT ' 1 2 4 I 

' ' ' I I I 
I I 
I I 

l.o--------~: 
I I 

'¥ ~---, I 
I 

I I 

Unit Description 

Li gui d Phase So 11 ds Phase 

1. Screening 8. Stage III (Future) 

5 --; 

~ 

e 

Legend 

7 

MINNESOTA 
RIVER 

2. Primary Sedimentation 9. Disposal at Metro or Seneca Plant 
-- Liquid Flow 
·--- Solids Transfer 
c:::::J Existing Process Units c:::J Future Process Units 

3. Grit Removal 
4. Activated Sludge 
5. Final Sedimentation 
6. Aerated Effluent Pond 
7. Chlorination 

l!t.U& Ult&' PUIMT ·~ -------------------_,,._RlN 
2S rL=Ul=-=UQ=:..:"""=-----,-----=='.:."-""=---~ 

,. 

..All r=g l'9a FWoa NA'I' ..U. .I.I. IUi s&P OCT MDV O&C 

62 



i 
'IIA,.,.,.,,,,c." 

' "1N1'H '1.0W i !~GD 

JANUARY I 12. 7 

irE11RUARY I 13, 1 

."IARrH 13,6 I 
J.PRIL 14.5 I 

)'AY 14,8 I 
JUNE 15, 1 

J'" ' 14.Z I 
A.UGUST 14,Q 

SEPTefflER 12.9 I 
OCTOBER 13.1 

~VEHBER 12. 1 

' 
OECt~ER I 13,Z I 
1981 AVERAGE 

I 
I 13. 7 

' -l!"e-O .i..·:ERAGE ' 14. l 

i'fJNTHLY SIJNMARY OF INFLUENT OUALIT'f 
TREATMENT ?LANT:_.sc,.1,,.,._.,ca,,,,, • .;... ___ _ 

I 
I 

T"OO' ERA TIJRE· 
I 

600 
OEGi!:E~i: •r ,-,1 

i 
I 

' 
I "' I I ' ' zso 

" 272 i 

13 I 216 I 

" 
I 253 I 

. 

I I 17 220 

" I 214 I 
17 213 I 
17 211 I 

" I 2 .. i 

" 228 I 
14 183 i 
14 . I 230 I 

I 
! 13. 

I 
228 

MO!fflff.Y Sl»'MRT OF €m.UENT QUAL!'TT 
TREATM£NT ?LANT· UJJi rJJCi 

co9 
, I 

, .. 
'81 

'" 
'28 

'55 

S04 

'°' ... 
. 464 

''° 
430 

395 

508 

'11 

I r!=71 I 
PH AANGE 

i 271 I 6.2•7.2 
I 

I I 271 6,5•7 .J 

I ' 
I "' 

. I 6.6•7.2 

I 269 I 6.8•8.0 • 

I "' I 5.8•7 .a 

I 
i 

257 I 6-.a.1 .a 

i 
229 I S.5•7 .4 ' 

I -z:za I 6,5•7 .9 

212 I 6.1•1.6 

225 I 6.3•9.4 
I I I 
' 208 I 5.3•7.7 
I 

I ! 163 I s.9•7.a 
I 

241 i S,0•9,4 I 
I I 
i 2 .. 

I 6.2-8.2 

-""'"""-"-.,.1 .... "...,..1 .. '°...,..1 ..... , +-1 __ ,"'•-..,1---','"'1..;;-;.;;··a.!"",."'·'""l-=·-::...;l...:·=·-:.,· 1..;-:::·..;...""'·'""1 ... ,.,2"":,a.i·w..l., .• L-.1"'""" ..... :...I ,...._:...l.il...j,, 
: " I " I , I " I , . I 16., I._ I __ .I ·- "·' I ,.,.,,, I ". I . I ,. ! '" 
; 11 ! 8Z I , I 13 I ; •-· I 16., I... I ·-· I ·- 115 73., 6 I ,.. [ , I ,, i ,. 

I 12 I " I s I z, I ; I .... I" a f __ I ·-· f ... 11 , , •.•• ! ,,. I . i .. : ,. 

I 

I l $ i 1' ,a 

I ,. I ,, 
AUGUST 

' I 
I 11 11 76 

7 I z I a I' 19.9114.J I .os I 1.35 2.9 I 9:J 

, ! , I , I ,o., I,._, I ,°' I _,, ,., I,., 
1.1-1.9 I z11 

•o 71 ' I 
7 ,0•8. i Im 1 0.7 I 15 ,i 38 

I I 
3 I 713 

i : I 
SIZJ.1:16.4-... 

' i 
2.3 I 10. l 7. l-7 .9 I "' 

i, ,I 

,. ' " " 
" 

'
i 

I 3 

i I I 
6 : ZJ.9 hs.s : .... 

! 
lJ 

I .... 
5 f 25.o ·1a.3 

l.6 I ,o. -1. s.a-1.a i 17! 
i i 

C.7 I :7 

; i 
'1 

• " 
' I 

I I 

5 1,1.s 
1

19.9 11.1s 

,.,.,., I ... ' ••• I ;:<1 

' 
" " . 17 -1., ~ f 12. 2 

" 5 ; 22.3 '15.5 .39 I .l2 3.5 11. J • 5 3--3. 1 
3 ' il3 JO 7 ! ···- 05.: '·--· ••• •10.3 I 5.:i•i.3 

63 



3D ;:WJ=:E~L!!l<E;:::_"'-':.::,"::":_T __________ ...;;•::I □::O!EN:;;::..'..;C:R..:;;:_;□x;;_Y_GEN.;.__□e,_A_N"7□ 

<ID 

350 

-

IS!l I-

I □o I-

Sil I-

□. 

I 
::l 30 '-
ci I 
5 ' 
~ 2IJ C z: 
w = 
C: I □ I-::, 

□ 

BLUE UD<E PLANT I! I Co+et I c::11.. OXYGEN CEHANO 500,=::..:===----------...:.;=======~ 

..,,, 
350 

::l 
' i-
~ 

z: 
!!!2511 

I 
~ T 
2□C 1 
150 

I □□ 

5ll 

□ 

::l ::c 
' ~ i; 

% 2□ 
5 
C: I □ '-w 

! l r 
.,. I I I ' ... 

' l 1 
... ... J. I I l l l. 

a 
.JSN e-:a l'!Rl'ri! ;:;i:A ,"'!RY JUN JI.IL .:::;uG SE? OCT NOV ::ec 

64 



au.JE LI,KE PLANT TttmL SUSP9lOEO·SIJLICS sec~-------~---------------~ 

35D 

,cc 

ISO 

IIXI 

SC 

a 

'.l :ac ' "' ;; 

% :zc 
w 

" ~ IC 

C 

auJE- 1.RKE PLANT TOTAL 51.JSPSNDEIJ SOL l CS 
500 

<50 L 

<CC L 

350 L 

'.l 
. 

' ~:;cc 

~ z 
~25i] 
~ 

~ 
2llC 

150 

100 

L r / ~[ . 

L ~ 

I"' I . 
L - -~ j • . 

• • • 

,,1 

• 
50 

u 

'.l Sil 
' i 
z :ZD ·~ =. 
er: ,a .• 
w 

J 

.,. .,. 
l .!. .L 

65 



l!LUE I.Rl<E 1'1.ANT ANNUR. ~CR. CDI..IFORH 
lllllll ,------------------------------, 

IC 

1!1.UE LAKE F'I.ANT MCNTMLY i==L CDL.IFORH 
r □cc ~------------------------------, 

I 
I □ 

66 



··-·-, 

SLUE LAKE PLRNr EFF ~ STRT!ST!CRL RNRLYS!S 
6□ ,.::::=..::.::::.._:...::.::.:.:... ______ -=.__;:=--=----~----i 

s□ 

:, •□ ).' 

' 

\ ~ 
. t 

~ 

cri 
::, 

cr: 3□ 

i:h 

~ .. 
z□ 

I □ 

□ '--------'---'----"---"---"----'----'----'-_,J 

1972 1973 I 97< 1975 1976 1977 I 97S I 97'l I 9!!CI I 9S I 

SLUE LAKE -PLRNr :?F rss STRi I ST! Clil F.NRLYS 1·5 
6□ c-----------------'---=--------'----, 

so 

:, 

'"I \ ' \0 I 5 
\ ~ i z 

\\ 
!!! I 

' i! ::iC .~ 

i:h 

\~\ 
:z□ \\/\ 

~\ 
i □ ~ 

67 



CHASKA WASTEWATER TREATMENT PLANT 

Background 

The Chaska Plant was originally, constructed in 1963, with a design 
capacity of 0. 75 mgd. The plant was converted to a pure oxygen activated 
sludge process in 1973, and final effluent filters were added in 1974. A 
plant expansion designed by McCombs-Knutson was constructed in 1980, increasing 
plant design capacity to 1.4 mgd. Actual operating capacity is somewhat less, 
due to high and highly variable organic loadings. Liquid treatment consists 
of screening, grit removal, influent pumping, pure oxygen activated sludge 
aeration, final clarification, final effluent pumping, chlorination, and 
discharge to the Minnesota River. Solids processing consists of aerobic 
digestion and sludge hauling to the Blue Lake Plant for further treatment and 
disposal. The plant is subject to secondary treatment limits. 

Performance 

Plant flow averaged 0.70 mgd in 1981, up slightly from 0 .. 64 in 1980. 
Average plant effluent quality was 18 mg/L BOD, and 13 mg/L TSS. Plant per­
formance was affected by two BOD. violations in April, related to industrial 
waste organic loads, and a third BOD .violation in October, related to nitrifi­
cation in the BOD test. Statistical analyses of data show the following trend 
in effluent BOD and TSS from 1978 through 1981. 

Effluent Concentration, mg/L 

50% of Time 75% of Time 90% of Time 
1978 1979 1980 1981 1978 1979 1980 1981 1978 1979 1980 1981 

BOD 61 93 14 14 100 160 22 24 140 210 38 34 
TSS 58 43 11 13 88 83 15 16 120 130 18 22 

Activities 

With the Adoption of Waste Discharge Rules for the Metropolitan Disposal 
System on January 20, 1981, industrial dischargers will be issued permits and, 
if necessary, schedules of compliance with regulations which reduce or elimi­
nate significant effects on plant effluent quality . 

Future 

This plant is one of the Commission's permanent treatment plants. A 
plant expansion is planned for the mid-1980's. 

69 



CHASKA WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENi: 
1 f--~ 2 3* 4 

EFFLUEN 

Unit Description 

Lfguid Phase 

1 . Screening 
2. Grft Rerroval 
3. Activated Sludge 
4. Final Sedimentation 
5. •Effluent Filtration 
6. Chlorination 

,. 5 

I 
~ 
• w 

j, .. 
I 

I 
L-

So 1 ids Phase Leqend 

MINNESO A 
RIVER 

7. Two Stage Aerob.ic 01 gestion -- Liquid Flow 
8. Land Spready 
9. Haul to Blue Lake System 

* Pure Oxygen 

I 
~ 
~ 

! 

---- Solids Transfer 
c:::::J Existing Process Uni ts 
[:,:__:~ Future Process Uni ts 

04A!ilCR PLANT ronM .. Y FUN 20,;;...;;_ ___________________ ~ 

,. 5 

~I.O 

~ 

..ff.I FEB l'tAA FIPIP NAY JUN JIA. RUG S&P OCT NOV OiC 

70 



;,«)NTI-1 

JANUARY 

FE!R"ARY 

MAR·1t 

..\PRI1 

."'AY 

..JUN"' 

JULY 

AUGUST 

SEPTEMBER 

OCTOBER 

.'tOVO.ER 

OECENIIER 

19!1 ..\'IERAGE 

W.!80 4.VEllo\G£ 

I 
I 1-IQntn aao ,.,, 

""?"C- ' " 
J).tJUAllY 17 

::3R1JARY 14 

••~.PC!! 17 

.\PRIL 26 

"AY 12 

.'"'II': 17 

.,,. ~ 13 

..\U{;UST 24 

!:n:,.ani 2l 

~C70SE~ " 
15 ·:ovea:sE:ct 

i 
I 

I ·:EC:!'StR ,! 17 

'9!1 ivG. ', " 
'~BO AVG, 20 

I n.ow ., .. I 

0.59 I 
0.60 I 
0,54 

0.64 

0.65 I 
0.75 I 
a.at 

0.84 

0.73 

0.67 I 
0.76 I 
0.78 

0.70 

0.64 I 

MONTI-ILY SUMMARY OF INFLUENT QUALITY • 

TREATMEHT PLANT:...JC.ih!'Uriik._•---------

I 
I ~ 

T!MPERA'l'URE ~~~- i -~~~ 
<)EGREES aF . 1 . 1 

I I 
12 ,,. ---

. 

I. I 11 ' , .. ---
11 I 227 . 

12 I • ·214 ·-
13 207 I 365 

i 
15 m ' 460 ' 

i 
17 '10 I .,. 
19 "' I 400 

19 "° I 401 

17 256 .. , 
. 

15 '" i 440 

13 I 227 · 446 

14 . I 2'9 '"' I ' 14 "° 1·. 520. 
. 

• !10rfflll.Y Sl»NRY OF £m.UEllT.-QUAlI1'T 
JREATMElff Pl.ANT ' CHASKA 

. 

I I '"''- CllU"""' I I coo m '-J11etr1c !1esn TURB "'~,• 1· ~. 
i Tll"1 

~ ~ I' p_ a.a·. 
m/1 1 ,iio/1 .'1Plf/100 :111 .'ITU . .'!1111 ml :1111 1 . 1 • 

-- ' JO I 200 ' " I--!- I I --

I I 15 I I I I I I --I - 1 7 - 8.5 

I I 16 I I I I I . I --- I 7 9.3 

I .. i 11 I 1 I 5 I --- I - I . 9.5 

' 
I I I 1- 1-I .. 15 4 ' -- -- --- ,., 

I " I ' I 3 I s I zo.1 I 1s., ·"' I .35 2.0 ,., 
I 75 I 11 I 3 I ' ! 15 •. 9.0 . ,. 

'" 
! , . i •• 

I " ' I JO I 5 I ,,_, I ,., _,. 
.55 I ., ,., 

I I I 10.91 s.,s ! .os I I JOO 16 2D 7 1.04 ., 1., 

! I I I I --- ! ! S7 " I 13 7 15.4 ! ,., ·- _; . 6.S 

' I I I I I I ' I 8B " JO 8 14.0 I 7, l -- I --- , ,., j 7 .3 

I I I 18.0 i 11.71 I ·1.37 i 0.5 1,.s 11 " I ... 5 ·" 
i I i 12.2- I 

I .. 
! ! 

" 13 ... 5 19.6 .J9 1 J.~s I 1 3 : 9.9 

79 ll I 7 I 16,0 ; ~.5 . 25 il.32 1 1.J 3.6 

!110 12 I 12 ' 7 ' i a.-; ---- '---- ... , ____ . ___ 

71 

I I I ~~1 pH AANGE 

I I ! 1'" 4 ,._,. ,. 

I I I 192 4. 0-10 4. 

I 
I I "° 6.9-10.9 

I 1'" I 4. .. _ ••. 

I 1" I 4. 4-11 ,, 

I I 
I ''° I 5.6-12.0 

I 199 I 6.3-10.6 

I . 

155 s '-1'.' 
. 

170 S;Z-9.4 

190 . 6.Z-9.6 

' I ,as 6.4-8.8 
. 

. -r-: -208- -
i 
I ,;~11,.a_4 

I . ' . 

' 1B9 I 4.6-TZ.O 
I I I 167 -__ 5.9-9.l 

. 

·.• . 

. 

C1Z I "'. I.'•. RIIIIDYa_l ,. ~~~ :•~- l ~ .. 
i 6.3-a.3 I -- I -- I .. I --
I I I 3. 7 I -6.8-7.5 35 " " I I 3., I r 6.9-7.4 ' 35 94 " 

l!i.9-7 .Z i 31 3., I " 
I 

" i I 6.9-8. I 30 ' 
,. 7 ,. 

' " i I 
6.7-7.2 30 ,., ,. I 

" 
! t:. .,._.,. t:. 

i 
! ~· ' I., , . " 

-5,S-7 .2 I ,. 2.S I 1?4 
! 

" 
I 

j 

.S.5-7.Z 
I ' " 1.3 I " I 39 

6. 7-7. l 31 2.1 ! 89 : 39 

I I 
! 5.7-7.2 29 ,. ' I 90 " ' I I 

. 

I ' 5.3-7.2 .. ! . .. " ;: 

I I i I I 5.3-7.J .. . .. 
" " 

5. ;.3, l ! l2 2. 7 ; " 13 

I 5.J-7.5 i .. ·-- : 11 ;3 



SDC ;;°'";.;..;s;;;K_A_!'Lltl..:;._r _____________ e_, c_CH_et_1= __ cx_Y_GeN __ □_ei_•_•1c 

<SC 

<CC 

,SC 

ISi 

rec 

5C 

a~---------------.,,,..-----, 

5!JC 
CHFISICA "'-""1" SIODIENICR.. CXYGiM DEMAND 

<SC 

<OD 

" 
. 

rsc 

" 1/ ~ > 
/ ~ -

~r ' ., 

-•. . • .. 
-

SC 

C 

" 

.-

T i I T 
.L 

T l 
l 1 l 

.l. .:. 

72 



~••• s -~ TOTR. 5lJSl'ENCSl SDI.JCS S!lD ;;;=,;;;;;=;;;;_;,,;~~•;_ __________ ___; ____ _;_...;.:c....:, 

'ICC 

l5C 

2llD 

!SC 

IIJI 

SC 

at------------------------~ 

~ SC 
a; 
" ~ 2S 

o ~ .............. _._.,..,...,..__....__..__ ..... ~_...,.._~_....__.,_ ...... 

5t:1ll 

<50 

'ICC 

;so 
:, 
' " S3DD 
~ 

% 
~250 
~ 

~ 
"1ll 

150 

100 

SC 

a 

:, 75 
' "' i; 

-Z :u 
!l 
f 2S 
w 

0-IASKA ~T TOTR. SIJSl'SN0EC SDI. I CS 

l l I 

I 

l 
l 

73 



O!ASl<FI l'U!NT FINNUIL Fi~ cn.Jl'ORN JIIliC.,.;;;....;;;.;_...;;;..,.... ____ .,......;... ___________ ---____ _,, 

IC 

I '171 I '172 I 'V3 1 '17< I '!75 I '175 1 '177 I '171 I '!)'q I W:J I ',II I 

OIA&l<II l'UINT MCNTI<~ Y J:iCR. 1::1. I FORM ICCC .,::.;;;::;:;_;.::.;;;_;_ _____________ .;_..;;;_,;;.;;.;_.;_..;;._.;_.;_~ 

IC 

74 



OlA- FLIM' e!'F !CO STI"ITISTIC!IL ANALYSIS ISO .,::.;;_:;_..;;. ___________ .;.._;.;.._...,. ______ _, 

150 

30 

o(.__.__...__...__...__.._..;....__..__..__..__.._---1 

OlASKR FLANT el'!' TS5 STI"IT I ST I C!IL ANAL l'S IS 
I.SO.-------------------------, 

1$0 

... 
~ 

~ 
$ ;:ic ! 

"' I .. 
I 

,.. 
;c ~ 

i ... 

75 



COTTAGE GROVE WASTEWATER TREATMENT PLANT 

Background 

The Cottage Grove Plant was designed by Bonestroo, Rosene, Anderlik, and 
Associates, originally constructed in 1962, and expanded in 1963 and 1968. In 
1975, effluent polishing filters were added to the plant. In 1976, primary 
anaerobic digester volume was increased and a new cover was installed. In 
1979, the plant was expanded to its current design capacity of 1.8 mgd. Liquid 
treatment consists of screening, primary sedimentation, activated sludge 
aeration, final clarification, effluent polishing filters, chlorination, and 
discharge to the Mississippi River. Solids processing consists of combined 
sludge gravity thickening, anaerobic digestion, and sludge landspreading. 
The plant is subject to secondary treatment limits. 

Performance 

The p 1 ant fl ow averaged 1. 21 mgd in 1981 , down si gni fi cantly from 1. 58 
mgd in 1980. Average plant effluent quality was 12 mg/L BOD, and 7 mg/L TSS, 
Plant performance was good throughout the year, although four NPDES Permit 
violations occurred in March, due to nitrification in the activated sludge 
process (chlorination interference) and in the BOD test .. Statistical analyses 
of data show the fo 11 owing trend in effluent BOD and TSS from 1978 through 
1981. 

BOD 
TSS 

1978 
28 
17 

Activities 

50% of Time 
1979 1980 

12 10 
10 7 

Effluent Concentration, mg/L 

1981 
9 
5 

75% of Time 
1978 1979 1980 

38 20 14 
28 16 13 

1981 
15 
8 

90% of Time 
1978 1979 1980 

52 50 18 
51 28 22 

1981 
20 
14 

The flow reduction experienced between 1980 and 1981 is probably related 
to a reduction in i nfl ow/i nfi l trati on into the city's trunk sewer leading to 
the plant. This reduction may be the result of the city's efforts to reduce 
this problem, or related to drier weather. 

Reapplication for the plant's NPDES Permit, which expires on March 31, 
1982, was submitted to the MPCA on August 24, 1981. 

Future 

This plant is one of the Commission's permanent treatment plants. A plant 
expansion is planned for the mid-1980's. 

77 



I 
~ 
~ 

COTTAGE GROVE WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFI.UENT 2 3 

I .,__ _______ _ 

Unit Oescrfptf on 

Liquid Phase Solids Phase 

1. ScreeninQ 
2. Primary Sedimentation 

7. Sludge Blend Tank 
8. Sludge Thickener 

3. Activated Sludge 9, Anaerobic Digestion 
4. Final Sedimentation 
5. Eff'l uent Fil trat1 on 
6 .. Chlorination 

10. Haul to Land Spreading 

,. s ,rn=c.n_,.,.:.:_"'°'=.::.•.::."-.::"'='-----------'"'=""'-::.::..:."-:::""::..._ 

,.o 

I 
~ 

" 

,. 0 

4 

8 

EFFI.UE 

MISSISSI Pl 
RIVER 

0---F:l 
L:96----J 

-- Liquid Flow 
---- Solids Transfer 
c:::J Existing Process Units 
~ :: ::: Future Process Uni ts 

! ~, .. 
!1.5 

! i 
I/ 

1.0 
'· 0 

..RN 1=€1 l'IRR APII MA'f JUN JUL AUG SEl" OCT NOV oec 

78 



I 
'~1,1::i •tWl'II tR 

I 

~Nnt FLOW I .~GD 

JANUARY 1. 14 l 
~3RUARY 1.22 I 
)1ARCH l. JS 

APRIL LZO 

"" 1.21 

~UNE 1.ZS 

JULY 1.19 i 
AUGtJST 1.24 

SEPTeM!IER . 1.24 

OCTOBER 1.25 

.'«lVE!-mER 1.ZJ 

DECEMBER 1.Zl 

~NTI1LY SUMl'ARY OF INFlUEHT OUAUTY 
TREATMENT ?I.ANT: Cottage Grove 

I ' T!MPEAAnlRE I 100 I 
!lE!iREES •F 1 I 

' ! I 12 197 

I ' 
20, I 12 

i 

11 214 I 

13 212 I 
14 m I 

17 205 

20 I 183 I 
21 160 I 
21 194 I 
18 203 

17 223 

14 "' I 

I CDC ~-1 r:i-'1 

' I --- I ,,. 
I 

179 ---
- I 168 

i -- I 240 

431 I "" ' 
382 I m 

I 
'" ' 1·· 

381 I 175 

, .. I 163 

"2 I 190 

403 I 205 

440 I 180 

' 1981 AVERAGE 1.Zl i 16 204 I "' I 1 •7 
I 

1-l!B0 AVERAGE I 
1.58 14 I m I 373 I 152 

""""' 

~UGiJST 

.'1QPmn, Y SIJl't'ART OF EFF1.UENT OUALITT 
~EA MHT ?I.ANT· COTTA.Gr r;11nv~ 

aoc I coo 
mo/1 Jl!G/1 I I

I"'·"· COL!FORMI I Tll lieom.tMe /'leln TURB 
-11 ~N116n :111 ~ms 

KJNIM:f. liOZ 1,~~ IT~~'-(l,0: 
~,1 ma,1 -•1 rrra,t ll!Clt 1 

oH 

I 2s I -- JOI ZOO I ZS --- I --- I ---- : ........ : --- --

1 ,, I _ I , I 
Ii I ! I 

19 -- 9 

I " I -- I 
! " I .. I 

I 
, I .. I 
7 I ,, I 

i , I 
i 12 , 

,, I 

, I 
i 

4 ! 

, I 

.. 
116 

241 

24 

24 

--- ! 16.3 I . __I __ 
5.0 

11 

I 
1 -l..9 

I 
4 ! 3.7 

, I 5.5 

2 ! 5.a 

' 
' 2 ! :.3 

I 19.8 ____ I --- ,., 7 ,_ .. -

"·' __ 1 ____ 1 ___ I u I ,. 1.77 

, , .... I ____ I .. I. 
I I I 

J.7 18.891 .861 5.J I 6.J I 5.3-i.7 

' I I 
J.ol22.J&1 .391-l..9 ! 5.3 i 6.7-i.J 

1 . .i. I 20.n 
I 

.84 I .i.. 3 ! ,.1 I 
,., 1----- ·---! u 

I 1' 

: 6.0 7.0-7.3 

1.2 i . 

i 

104 

,,. 

" 
104 

i 1 ZJ 

! 122 

I ' I " i .t i 7, J 
I I I ' 

7. 1 .; . 7 i ·--5.1,21 JJI .31' 5.0 : 5.7 

! i 
12 1 53 l 22.5 

I I ' 
':.o 1 111012.n! s.5 10.1 

12 i l7 5 3.l 9.5 i13.38i T.Z&i 5.J =3_3 5.7-,3.J 

11 31 l I 15 s. 3-a. 2 

79 

' I ~H RANG£ 
I 

I .. ~-" "' 

I 7.5-S.4 

I 7 .6-S.4 

I 7 .s-a.4 

I 7 ."--- -

I 7 .5-8.0 

I 
' 1 - , 

1.,.a.n 

I 1 .z-a.o 

1 .s-a.z 

7 .4-ll.Z 

I 7 .5-8.4 

i 7 "-" < 

I 7 .0-8.7 

I m 1 : ~tmavll 
:es I.-~ I ,-,:,: 

I I I 

I .. I .. I " 

.. 
I 

5.s I i6 " I 
5.0 : 16 " 

I 
.i.. J ! 95 ; 31 

" 

5.2' N 

;1 



S!lC ~c:oTT:::_~A::6E:_:uRCV=:;•::...;_e,:'-"":,:;;T _________ .;:• __ 1 C:;CHEM:;.;::._f ,:a.:;.:_C:;X_Y.;:Ge<.;:___□_El1_A_N70 

ISD 

l □c 

SD 

a,-------------------------, 

a ~_,__..__...__...__....__..._ _ _.__..._ _ _.__~-~-..... 

ClTTACE GRCVE FII...ANT El I Coet I CrlL QXYC'eH □EHRNQ 
5□c 

.m 

<CIJ 

35!l 
:J 
' iDI 
~ z 
~'250 
~ 

~ 
2llO 

15ll 

,□a 

511 

□ 

:J 75 
' ~ .; 

z 511 
·~ => 
~ 

' ~ 2S ~ 
·~ .J. .. T T .,. 

a 
.:RN F-'.Jli /":~A F!PR MAY ..;UN JUI. FIUG S=i=I Cr:T NOV OEC 

80 



Cll'TTRGE GRCVe PUINT TDTFll. SUS~ SDL J as sec~-------------------~----. 

1lC 

,SC 

::l 
' 
~DJ 

% 
'!!zso a: = 2llD 

rSD 

rec 

SD 

a 

~ 7S 

~ 
~ 

" 
SD 

w 
:, 

ii! 25 ill 

0 

alTTRtie ~e PL.ANT TCTFIL SLl5?5NQED sm. JCS' 500~-------~------------------

..., 
350 

::l 
' \hoc 
~ 

z 
'!1250 

~ 
:,cc i __.-r,.._ 

rsc 

roe 

50 

a 

J 75, 
' ~ I ; 

z ~~ 
~ I ::i 
~ 

2: t 
~ 
w 

+ 
-"N 

81 



CCTTRui G;;CVE P'..RNT RNNIJIII. FEc;;i. CCL.I F□J.11 ICCC ,.=.:..:.:;;::_=:.:.::..:.::,;;,.,;. __________ ......, _____ -, 

IC 

CCTTRJ:E !.ROVE ?L/lNT MONTHLY FEC,;L. CDL I F□RH !CCC ~.;._~...:;..:,_.;._ ___ ;.._ __________ .;._ _______ __,, 

IC 

82 



CCTTRGE G~CVE A..ANT =-~ 5CO STRTIST!C?.L FNALY51S 
,a□ -=:..:..:.:..:::....:....:.... _____________________ ~ 

z 
'~ 

3C 

,a□ 

~ 9iJ 

b 

!~n 1=!73 197'1 1975 i976 1977 19:7.3 19:r-l: 19:SC: l~C! 

CuTTRGE Gi-;OV5 PLANT :?? T55 STRT!Si!C?.L r.NF.LY5!S 

\ 
\ 

83 

1 



EMPIRE WASTEWATER TREATMENT PLANT 

Background 

The Empire Plant was designed by Short Elliot Henderson, Inc., and. placed 
in operation in September, 1979. The plant has a design capacity of 6.0 mgd. 
Liquid treatment consists of screening, influent pumping, grit removal, 
primary sedimentation, high rate activated sludge aeration, intermediate sedi­
mentation, nitrification activated sludge aeration, final clarification; 
effluent filtration, chlorination, and discharge to the Vermillion River. 
Solids processing consists of combined sludge gravity thickening, anaerobic 
digestion, centrifuge dewatering, sludge storage, and sludge landspreading. 
The plant is subject to effluent limits of 10 mg/L BOD and TSS, and 1 mg/L 
ammonia. 

Performance 

Plant flow averaged 3.51 mgd, up slightly from 3.48 mgd in 1980. Average 
plant effluent quality was 3 mg/L BOD, 2 mg/L TSS, and 0.3 mg/L ammonia .. 
Pl ant performance was excellent throughout the year, with no NPDES Permit 
violations. Statistical analyses of data show the following trend in effluent 
BOD and TSS from 1978 through 1981. 

Effluent Concentration, mg/L 

50% of Time 75% of Time 90% of Time 
1978 1979 1980 1981 1978 1979 1980 1981 1978 • 1979 1980 1981 

BOD 4 2 3 10 2 4 28 5 4 
TSS 3 1 1 5 3 1 . 11 4 2 

Activities 

Although plant operation began in September, 1979, sludge landspreading 
operations were not conducted in 1979 or 1980 due to low sludge inventories. 
The NPDES Permit for the Empire Sludge Landspreading Area expired on September 
30, 1980. The permit has not yet been reissued, due to the recent promulgation 
of sludge landspreading rules. In the fall of. 1981, the Commission sought to 
begin landspreading operations at the Empire site. In a letter of September 
15, 1981, the MPCA allowed the landspreading operation despite the absence of 
a current permit, so long as compliance with the conditions of the former 
permit and the Temporary Sewage Sludge Disposal Standards were maintained. 
The first landspreading operation at the Empire site was conducted in November 
and December of 1981. 

Future 

This plant is one of the Commission's permanent regional plants. Provi­
sions have been made for doubling plant capacity when the area's growth 
requires a plant expansion. 

85 



INFLU 

EMPIRE WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

3 

I(,- -
I 

I 
I 

4 

..1. _____ _J 

oE-------

I 
I 
I 

-L.. 

8 7 

I 
__ _J 

RMILLION 
RIVER 

~-00-G-G 
Unit Description 

Liquid Phase 

1. Screening 
2. Grit Removal 
3. Primary Sedimentation 
4. Hi-Rate Activated Sludge Aeration 
5. Interned1ate Clar1ffcatfon 
6. Nftrificatfon Activated Sludge Aeration 
7. Final Clariffcatfon 
a. Effluent Filtration 
9. Chlorination 

Solids Phase 

10. Gravity Thickening 
11. Anaerobic Digestion 
12. Centrifuge Oewaterfng 
13. Cake Stora9e 
14. Sludge landspreadfng 

Legend 

--Liquid Flow 
----Solids Transfer 
c:::JExisting Process Units 
(:-:::;Future Process Units 

s.o ,:"':.:'_c'.c'"=-"'-=-"'-' ______________ ,.._,_uR. __ FL_ov_
7 

iHP I R1i Pl.ANT .,,;:c.c.c=-=---------------------, HONTH..Y r=LO\I 

" .. a s • 5 E 

~ ~ 
i[ 

m m , ... !10 

i 

,., 
'· s 

.Al Fa HAI APR ~ JLN JLL AUG SEP OCT HOV OEC 

86 



~NT'M 

JANUARY 

-!111tlJARY 

~AR..._, 

,1,PRtL 

... AY 

JUN'" 

JULY 

AUGUS1' 

S!PT'[!,!BER 

'JC':'OSER 

'10VE!-'!ER 

JECE!'ISE~ 

:191 ~Ve!AGE 

L.J 9~0 ,WEAAGE 

...... 
'" coo 
~11 1rio/ I 

••P"il"t,, ,-. .. 
JANUARY 2 -
~!!J!UARY ' -
"."-~CH l ll 

-'~~ n. l l3 

~"' ' " 
.l .\~~ l ,. 

,,.,. . ,. 

J<iGUS'T ' Zl 

,~,~--:- l Z!i 

::7::s:s • 1J 

"~'It'-'!£.~ l ZS 

:r-:z,91::;i ' " fi.\~1 WG. J ZS 

: ;:,:r, ~,G. l ,, 

-~,ii:.';. '" 

.'!'JNT'MLY SUMMARY OF [NFl.lJEHT Q!JAl.!'TY 

Tll.EA™f..'tT Pt.ANT:_,!ie,,!!•!!i!l'"'L-------

Fl .. O-. -,;· •. !~flJltt ,o:;' :~~t css 
-,1 .<GO 

- -· 

l,J4 

J. 1!1 

3.JZ 

3.40 

l,2Z 

J.7Z 

3. 76 

4..01 

3.1, 

J.SZ 

l.54 

3. 51 

, ... 

1'$ ... ,, 
;;;-

1 

l 

' 
1 

1 

. 

. 
l 

l 

I 

' 
' 
' 
' 

') '~ =- -~ "' 1 

1• , .. 

11 23• 

11 241 

12 128 

13 20, 

15 234 

,, 223 

,. 124 

18 ,.. 
17 205 

16 2!!Z 

14 m 
14 234 

13 181 

' • 
1101fflft. Y stQW.ltY OP !m.lJElfT QUAL.lT'I' 
ffltAncHT i'WT -,-, r 

... ,,. 

·- , .. 
"' 214 

465 154 

400 192 

... 110 

447 m 

,,. ••• 
!03 l45 

393 m 

l80 190 

•54 118 

400 ZSl 

' 379 ,,. 

i:!CM. COUFORM 

I~ I 1'01'A~ 
I I ~..:~5 .:rn 1'1lltl r.JH1 .. 

-~1 
~ 0 .o. ,. 

'IT1J 1 ~1 ,- - ,; -- 1 . • i ·- .I. ,. I •••• I 

I I 10. 7 j I . 
l l - .l . ·- 7 .Z.-7 .] 

- __ j I I i l l .l 10.0 r 6.3-1.5 
' 

l l ., _i I I - - 3..31 7 .0-7 .s 
.. ,., I 1 ,., ·- ., 7.0-1.S 

I ZS.091 
i I I 

1 1 ,.. ., .oz, 7 ., ! 1, 7 I 7. !-7 .5 

-- -- I 
I i .. I ~ . -: • ' - . - ' , .. ! •. I -

' I i 
; 1 ,.. 

•• zo.n .lll ,., !.l I S.7-7.S 

! ul • l Z.J ., 25.2:7 .24.1 5.7 s,3.7 .l 

i .... I 7 .4 i i I 2 l ,.. ., ---- 7. 7 I 5.1-1.J 

I I i I i ; ' 1 ·' 
., - - ---- S.J ' ~ .2 I S.3-7.7 

-

i I ... . I .l J u.;:! . :s !. 3 l. J ; L3-7.3 

i 
! I 

-·- 1 !.:J ' 25.:~ . :o L4 Uj 7. J.i. 7 

' ' 2.2 l ?5.41 . : 5 5.7 ,., I ~. : - ;'. 3 

J ' ... . . ---·- ·--· ··- I l.: I . . J--3.: 

87 

m ,, .. ,--
... 
,. 

" 
101 

IOO 

,. 

" 

"' 
103 

" 
'.00 

... 

--· 
:a 

-·-

=1t AANG£ 

~ ,._,, . 
- - - 7 

d.4-a.A ! 

S.S-8.7 

l.i.1.i-9.4. 

S.S-8.4 

I s. 1-a.2 

,,_ - - ,,_ 

l.i.5-a.a 

5.J--8.0 

s.2-a.1 

5.0-~--=- i 
!.d-~.a 

1 .1-.a.o I 

I 

m I i ~ .... ,d , .. 
!i- ~-

. .. -· 
. -

• ' " ,. 

. 7 " " 
1.1 " " i 

' 1.1 
' " " 

! 

Ii I I . . ,. , . 
I .. ;o 

' ., I " " ,., 
" " 

' .l " ;9 

i 
1. 1 " 

I 
H ' 

·--1 ' ;9 ;9 i 
i 

-·- ;a ;9 I 
.. " ;:;; 

... ;~ ,~ 



SCC ~et':.:...;•.::•e:..;.?UM"=..:;,;__ __________ ..:;.s..:1 O..:CHe1....;.._,_= __ ax_Y_G&N __ OE11_A-,NO 

<SD 

0 

::i :llJ" 

~ 
~ 20" z 
w 
:, 

~ 10 
w 

0 

91P ! RE fllLAAT I I CD&! I o:L CX'l'GEN CEMFIND 
SllC,.;;_---------------_.;.-----,---, 

<SD 

<DO 

150 

I Oil 

50 

0 

J 3C 
' ~ i; 

I 
~ 

~I 
z 

" :l 
"-"-w 

I T T ' T 
---i 

.:flN F-::11 MRi.! ,.,,. MAY JUN JUJ. sue ;;;;, C!Ci' N[JV cec 

88 



e'PIRE F=I..FNT TlJTF!L SUSPelCIEO SDL!CS 
5llll 

'SJ 

<CD 

;so 
'.J 
' i:mc 
~ 
z 
!j:zsc 
it 
'!: 

2llC 

ISiJ 

ICl!l • 

SD 

□ 

'.J '.lll 
' ~ 
z 20 • 

"' l 
" it 10 ii, ---□ 

. 

91P I RE PLANT TOTAL 5LISF5NQE0 5IIL. I CS 
5llll ,=;;===-----------,---,---'------, 

<SIi 

'"" 

ISiJ l 
I □□ 

SC 

J ,: i ' ~ ,; 

z 2C ~ 

~ 

::l ' ~ re:--~ ' "' I T T 
0 

89 



etP I RE FILFINT RNNUFIL. F-iCP.I,,: CDL J FORM 

IOCC ~---------------------------, 

IC e 

' 

EMPIRE PUINT l'ICNTHL 'f FECrR.. COL.! !=ORN 

IC 

\ 
90 



S'!P!RE PLANT EFF ace STRTJSTICML RNALYSiS 
s□ -------------------------~ 

SC 

'.J 1C 

' ~ 
" ~ 

,ii 
::, 
..I JC 
~ ... 

" 
zc " 

IC 

"~ •. ... 
~ 

□ '-----~-----------------..... ·----~~----...J 

1972 1973 1971 1975 1975 1977 197S 1979 19aD 19SI 

81PIRE PLANT EFF TSS STAT I Si 1 CPL ANAL YS 1 S 

s□ -------------------------~ 

s□ 

s: ] ·~ ,; 

z ·~ ::, 
..I 

.+ I "' 

z□ l i 

91 



HASTINGS WASTEWATER TREATMENT PLANT 

Background 

The Hastings Plant was designed by TKDA, and built in two stages. The 
original plant was constructed in 1955 to provide primary treatment only. 
The plant was expanded in 1967 to provide secondary treatment at a design 
capacity of 1.83 mgd. Actual operating capacity is somewhat less, estimated 
to be about l.5 mgd. Liquid treatment consists of screening, grit removal, 
primary sedimentation, primary effluent pumping, activated sludge aeration, 
final clarification, chlorination, and discharge to the Mississippi River. 
Solids processing consists of combined thickening in primary tanks, anaerobic 
digestion, and sludge landspreading. The plant is subject to secondary treat­
ment limits. 

Performance 

Plant flow averaged 1.50 mgd in 1981, slightly higher than 1.44 mgd in 
1980. Average plant effluent quality was 20 mg/L BOD and 22 mg/L TSS. Plant 
performance was marginal due to operation near plant capacity. A total of 
eight NPDES Permit violations occurred throughout the year. Statistical 
analyses of data show the following trend in effluent BOD and TSS from 1978 
through 1981. 

Effluent Concentration, mg/L 

50% of Time 75% of Time 90% of Time 
1978 1979 1980 1981 1978 1979 1980 1981 1978 1979 1980 1981 

BOD 16 16 17 18 22 22 22 24 28 28 31 33 
TSS 18 17 22 19 26 24 30 28 33 31 38 36 

Activities 

Efforts continued throughout the year to improve process control techniques 
at the plant to allow improved plant performance. Investigations of potential 
industrial waste problems affecting plant performance were initiated. 

Future 

This plant is one of the Commission's permanent treatment plants. A plant 
expansion has been designed, and construction is anticipated to begin in 1982 
or 1983, if grant funds are received. 

93 



HASTINGS WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

i- ----r ---- -- --, 
I I 

H : H ~ EFFLUENT INFLUENT )[IJ----..j 2 3 4 5 JI 8 I ~ 
MISSISSIPPI 

Unit Description 

L igufd Phase 

1. Screening 
2. Grit Re1TOval 
3. Primary Sedimentation 
4. Activated Sludge 
5. Final Sedillll!ntation 
6. Chlorination 

,.o 
ii • 
~ 
ffi • ~•.s 

i 

RIVER 

Solid Phase 

7. Anaerobic Dfgestion 
8. Solids Disµosal at Metro Plant 

Legend 

--Liquid Flow 
---Solids Transfer 
c:=J Existing Process Uni ts 
[::::; Future Process Units 

9. Land Spreading 

, .. 
il • 
• 0 

" ffi 
e • i:'• s 
~ 

-1"" V -
'i 

,.. 

~ FEB, HAQ FPR MAY .JlJH Jill. AUG Si? IJCT NOV DEC 

94 



I !-()NTll 
I 

JANUARY 
I 

~3RUARY I 

I i 
' ~RCH 

APRIL 

MAY 

I 
I JUNE 
' I 
i JULY 

i 
! AUGUST 
I 

! SEPTEMBER 

' I 
I OCTOBER 
I 
I 

llOVEMBER 

•)ECEM!ER 
. 

1981 ,WERAGE 
' 

:._!980 AVERAGE 

: 
'!ontft I ,oo I COD 

:i,o/l moll 

"?""'p ' t I " 1 .. 

JANUARY i 12 I .. 
":'.3RUARY I " I .. 

i 
I 

."ARCH JS I --
I I A?!l!L ! " -
I I ' .... , 15 " I 
! I 

'' l2 ' 78 

'"IV 
i 12 i 

" I ' 
~:;r.;JST 14 ! 92 

I i 102 :::~,.~n ' 20 

' 
22 12B 

20 ' 100 

I 

lO ! 132 

20 1.~o 

" '1,13 

i'IJNTllL'f SUMl"AR'f OF tNFLUENT QUALITY 
TREATMENT PI.ANT:_.<-.u.,t._foe,g.,, _____ _ 

'~AJ1r;..,.1 r;/\ 
I 

I 
I ! 

I 

i 

' 

I 
I 
I 
I 

FLOW 
:-!GO I 

1.45 

1.Sl 

1.57 I 
. 

I l.Sl 

1.46 

1.4'1 

1.45 

1.49 

1.46 

1.46 

l.42 

1.48 i 

1.50 ! 

1.44 

ID!PEAATURE BOO I OEGil.EES •F ' .,.,1 

I 
I 

' IJ 208 I 
I i 

13 ' 248 ' 
13 242 I 
IS 272 

17 I 271 

" I 205 I 
I I 

20 217 I 

20 186 I 
20 213 I 
" 200 I 
17 I 221 I 

' 
15 . 227 I 

17 I 227 I 

17 • 210 

MO!ffflLY Stll'MARY OF i::muurr 0UAL1TT 
TREAlM£1fT Pt.ANT· >!.a.STINGS 

. 

COD 

'"" 

·--
·--
·--
·--
sso 

427 

487 

450 

516 

473 

"' 
514 

, .. 
i1J 

I""" COL!FORN' I I I 1'°''1' I rss GeomuMc -~"" I TURB liWN ~ ~2 N03 • p o,o. 
rr,a/1 .',,,,~/lOO <11! .'ITIJ " 1 - 1 - 1 'IIQ/l " ~--

'° I '"" I " I ··- I ··-- I ·- i ----1 ·-- . ' 
i I "I ___ I __ .I. ! .J I ' 25 ! 10 ·- 7. 7 

,, I 5 15 I ___ I .... I ._ i .... I ... 1., 

,. I I -..I·-- ·--1 i 
12 20 ·-- 7.2 

24 " 11 I .. ..I·-- ·-- .. a.! ·-- I ,_, I 
I i I I 34.9 i 24.9 23 2 11 _,, .281 5;5 I s.s 

' I ' I ,,,I I I 10 i I 
I 

' ' 30, l i 19.0 1. 51 S.5 I 5.Z 

i I 
I I 

,.2s I ' i 10 i 3 I s i 22.6 i 14,S 1.1,I •.3 5. 1 

,. I I I 21.B 114, l 1.oa] 
i 

12 ' 1.41 s.o I s.1 
I 

i i J0.6 i 18.21 ___ I I 
I 

16 lS 
' ··- s.a 5.5 

' 
20 

: , I 1 

11 I .13.3 1 25.J ! ---- __ _I ii.5 : 5.0 

12 i Jl .3 2.17 5.5 'U 

m 
mail 

I 

"' I 
I 
' 255 
I 
I 

' 
247 

I 316 

I ,,. 

I 227 

I 
I 228 

I 

' 200 
I 
I 

12Z ' 
I 172 

I 198 

I 231 

i m 
224 

Im 
'" u, .. . ' 11-~ 

5,5.;i : i ... 
- I -7.Z-7.7 18& 

7 .2-7 .6 I 175 

i 
7. 1-7. a I 175 

7.J-7.7 I 175 

1. 1-7 .5 
I 

175 

I 

7 .2• i .5 TJj:; 

7 .1-7 .5 TSO 

7.2•7.5 150 

1 .2.7. s 150 

7 .1-7. 5 184 

" 
' I , iJ ' lQ,5 26.J 11.30 3.58 I 7.J i 5.2 7. 1.7.S 

22 11 32.J·zo.5:1.75 r.:a::.3 -5.2 7.1-~.3 

23 

95 

I ~It AANGE I 

: 
' . 

! 7 .4-9.2 

I 
I 
I 

! 7.5-9.0 

' 
I 7 .5-9.2 

I I 

' 7 ,_,. ' • : 

I 
1 

7 .j-" ,, 

I 

7 .J-8 7 ! 

I 
I 

5.9-9.;. 

I ' 5.8-10.8• ' 
I 

I s.5-lo.a• 

I 6.0-I0.J• 

I 

I 6. 1-9.6• 

i 
I s.a-10.s• 

I 5.5-10.3 

S.J-9.9 

. 

I, "' I ' ''"""1 l ~es I 
"'I ;. <l"" I -0:~ 

I ..• I .. I .. I 

, , I I I 
I 

" l7 

,_, I 
" I l7 

I 
I 

I I , ., I 
" 36 

7. 3 i 
I 

" lJ 

I 
7. 7 ' " " 

i 
' " " 

i 
5 . .I, 

" " 
I 

4.2 93 " 
i 

' 
5.0 " lJ I 

5.3 39 

l7 



!ICo-tetlCFl. OXYGEN □S1RND HASTINGS F't..RNT 
;co,......C---------------------, 

..., 
<CD 

35D 

ISIJ 

ICC 

Sil 

Of--------------------------4 

~ 7S 

1:~t_......,.._..__.._~------'-~---~-------__J 

HASTINCiS PUINT 

:l 
I 

~ac"" 
I 

;50 f 
" I '" . 5:;cc"' 

r 
,co 

:co 

s.u .. 
I 

1 l l 

B!CCEHIOiL □XYCi=N CENRND 

T 
i 

0-----------------------~ 
S 7!: t 
E 
z ::u - .,. 

T 
I 
i 
i 

96 



::i 
' "' J; 

~ z 
'.!! 
iC 
~ 
w 

TCTIIL SUSl'$lEII SOLIDS l-fl5T l NGS • PLRNT sec;.;,:;.;_::.......:;_ ______________ ~---, 

<CC 

35IJ 

,. 
!!j:,so 

~ 
2Cll 

1511 

SIi 

Of---~---------------------, 

HRSTfN!jij PUINT TCTRL SLISPSNCEO SiJL!CS 
sco,---------r---r---r---r------------,----, 

ISO 

100 

so 

0 

7S 

SD~ 

': f 
T I l T I 

l l 
.,. 

• .,. 
• - - • .L 

-'SN FS t-!AR !=;p; MRY .lUN ..:'tJL ~UG :ii=? □CT N□V :.e;: 

97 



FIMIUAL FEC!I. CDL.IFD"" 

re 

HAST 1 NCS ?UINT MONTHLY FEC!lL l:llLrFORH 

re 

98 



HAST I NUS PU=!NT S:F cC0 ST?!T ! ST I C'ML -FNRL YS i S 
;o ,.:.:.:.:.:.:::::....:.=~-,-------.::......:=..,::._-..,::._.....:.. ____ 7 

50 

'.:i so 
' ' ~ 
~ z 
'~ 
:l 30 u. 
ili 

20 

... 
10 

0 

I 97:2: 197'.3 197"! I 975 1975 ! 977 I c;_7a 1 =!71:! I 9SO I 9S I 

S:F rss SrRT'!STICJ;L, riNAL':'515 

60 ~-------------------------'-

HAST I NUS Ft.RNT 

50 

'.:i •□ 

' Cl 

= ... 
~ 

t 

z 
\!! 
~ 30 u. m 

,.. 

' 
20 L 

'" 

IO -

99 



Month Cu Cr Zn Pb 
mg/1 mg/1 mg/1 mg/1 

January 0. 13 0.50 0.10 < 0.06 

February 0. 14 0.67 0. 12 < 0.05 

March 0.28 0.59 0. 14 < 0.06 

April 0.61 0.40 o. 10 < 0.05 

May 0.45 0. 41 0.09 < 0.05 

June 0.22 0.20 0. 10 < 0.05 

July 0.23 0.20 0.09 <0.05 

August o. 18 0.33 0.09 < 0.05 

September 0. 21 0.38 0.09 < 0.05 

October 0.48 0.40 0. 11 < 0.05 

November 0.27 0.35 0.10 < 0.05 

December 0.40 0.60 0.08 < 0.05 

1981 Avg,. 0.30 0.42 0.10 <0.05 

1981 EFFLUENT DATA 
HASTINGS PLANT 

CN Cd Hg 
mg/1 mg/1 ug/1 

<0.020 <0.01 0.70 

<0.023 < 0.01 < 0.30 

<0.020 < 0.01 <0.24 

i<O. 032 < 0.01 < 0.20 

(0.020 <0.01 <0.20 

i<0.028 <0.01 <0.42 

i<O .043 < 0.001 <0.38 

~0.028 < 0.00! <0.20 

0.128 < 0.042 <0.20 

0.065 < 0.008 <0.20 

0.068 < 0.008 ko.20 

0.238 < 0.008 (0.20 

l<0.059 < 0.012 kD.29 

Ni As Sn Pheno 1 Fe 
mg/1 ug/1 ug/1 ug/1 mg/1 

<0.04 5.8 0.32 

< 0.04 4.3 0.36 

< 0.04 5.3 0.41 

<0.04 9.9 0. 38 

< 0.04 4.0 O.?Q 

<0.04 3.7 0.28 

< 0.04 4.0 0 4d 

< 0.04 3.7 0.44 

< 0.04 7.9 0.33 

< 0.04 6.2 0.42 

<0.04 9.4 0.45 

< 0.04 10.5 0.34 

<0.04 6.2 0.37 



MAPLE PLAIN WASTEWATER TREATMENT PLANT 

Ba.ck ground 

The original Maple Plain Plant was designed by TKDA and constructed in 
1952. A plant expansion was designed by William T. Mills, consulting engineer, 
and constructed in 1965. Current plant design capacity is 0.22 mgd. Liquid 
treatment consists of grit removal , screening, influent pumping, primary sedi­
mentation, roughing trickling filter, complete mix activated sludge aeration, 
final clarification, chlorination, effluent polishing pond, and discharge 
through a swamp to Lake Minnetonka. Solids processing consists of combined 
thickening in primary tanks, anaerobic digestion, and sludge hauling to other 
plants for processing or to landspreading sites. The plant is subject to 
secondary treatment limits. 

Performance 

Plant flow averaged 0.25 mgd in 1981, a significant increase from 0.19 
in 1980. Average plant effluent quality was 12 mg/L BOD, and 9 mg/L TSS. 
Although flow was in excess of plant capacity, plant performance was good 
throughout the year. Only one NPDES Permit violation occurred. Statistical 
analyses of data show the following trend. in effluent BOD and TSS from 1978 
through 1981. 

Effluent Concentration, mg/L 

50% of Time 75% of Time 90% of Time 
1978 1979 1980 1981 1978 1979 ·1980 1981 1978 1979 1980 1981 

BOD 7 16 19 10 14 23 29 15 22 33 37 21 
TSS 6 10 11 6 12 18 15 8 40 30 24 16 

Activities 

The NPDES Permit for the Maple Plain Plant expired in May, 1977, and was 
not reissued due to uncertainty in the future disposition of the plant. This 
problem still exists, as the Commission's recommended facilities plan (Interim 
Plant Improvements, then termination of plant operation by forcemain construc­
tion), the Metropolitan Council's Development Plan (plant upgrade and continued 
operation), and the Minnesota Pollution Control Agency's policy plan (elimina­
tion of all discharges to Lake Minnetonka) are in conflict. 

Future 

The long-term plan for this plant is to phase it out of service and 
divert the flow to the Blue Lake Plant. An interim plant expansion and upgrade 
for phosphorus removal is being studied as an alternative to immediate 
interceptor construction and plant phaseout. 

101 



a 
" • 
~ 
ffi • 

MAPLE PLAIN WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 
1 

U"1t Description 

liquid Phase Solt d Phase 

1 . Grf t Renova l 
2. Screening 
3. Primary Sedimentation 
4. Trtckttng Filter 

9. Anaen,bfc Digestion 
10. Sand Drying Beds 
11. Land Spread 

5. Activated Sludge 
6. Final Sedimentation 
7. Chlorination 
8. Effluent Pond 

flfNUII. R.IJV '·" .----------------------, 

,75 

,-----, 
I 

5 8 8 

Legend 

-- l 1qutd Flow 

EFFLUEN 

PAINTER REEK 
TO LAKE 
MINNETONKA 

---- Solids Transfer 
c::::J Existing Process Units 
C.:.::J Future Process Unt ts 

o, D ~""'-:::._::.' --"=-'--'"----":.'"--'----------"""...:....'--"-:.'----""";:,__ ___ ~ 

.,. 
I 
• a 
~ 

! 
~~· ~.SD 

! ~ • 

• 25 . ,s 

1"71 1'172 1"73 1'17'1 l't15 l'V6 l'V7 l'V,9 1'17'1 l'l,!IJ t"91 ~ Fea J-IFIR RPI 11RY JUN .JUL RUG SEP DCT NOV O&:C 

102 



''""" 
JANUARY 

FE:IRUAAY 

)!ARCH 

APRIL 

.... , 
~'UNE 

JULY 

AUGUST 

SEPTe!SER 

OCTOBER 

.'IOVEHBER 

OEC~ER 

1981 AVERAGE 

1-l!B0 AVERAGE 

/'bntll 300 COD 

"'" :natl ., ,, ... ,. 
" 

.. 

JAHUAR't' ' .. 

'='::BRUARY 7 ... 
,'-'ARCH 10 .. 

lPR[l IJ .. 

."!A'f 21 95 

_;''!OJ~ 

" " 
''I'" ' .. 
,;r'GUS'i 11 .. 
C ,-,1"::~SE;! 

' " 
··:-:-:~E!I: 

' JO 

i ·:~•1e'.!!E;l ' 
,.. 

,-
:::•:~Ell l7 l3 

• •~! AI/G. 12 :o 
• ~~O ~•1G. 10 104 

J.),t-11~,C. 

FLOW 
'!GO 

0.17 

0.18 

0.16 

O.Jl 

a.zc 

0.32 

O.Jl 

o.za 

0.23 

0.31 

a.zs 

0.23 

O.ZS 

0.20 

MONTiil.Y SUMMARY OF INFLUENT OUAL!TY 

TREATMEMT P!.ANT:_;•~•~•~I •!..!'~"~'~'-----

I I TEMPERATURE ! 900 
OEGRE5:S "'F 1 

I I 11 I 
"' 

11 I 217 i 

" "' 
11 119 

13 1" 

14 1'" 

15 64 I 
l7 78 

" 201 

I 
IS 147 I 

I 

" 
I 196 ' 
I 

I 13 ! "' 14 I 

"' i I 

13 I 173 I 

l'fOlfflfl. 'f S1.11"ARY OF ;N!.UENT' QUALfTY 
TREAlNEHT ?LANT: ,"AP\.~ PLAIN 

co~. 
. 1 

... 

... 

... 

... 

... 

... 

141 

, .. 
253 

"' 
J65 

400 

274 

406 

I m 
I ••'1 

I '" 
I 
! ,,. 

24" 

" I ... 
,,. 

I 11, 

,-

'1" 

"' ! 174 
I 
I 178 ' 
! '" ! zo, 

I 

FE~L COLIFORM ,,,.,1~~1! 1'1, ~~1~~ I 
TOTM 

o.o~ I C1Z 
T'SS G.somecrtc Mffn .\, -"" :.Jsed 
!1111/1 '<IP!'l/100 ,111 'fTU . 1 IIIOT 1,:nol .. ,,. 

JO lOO " 1 .... 1---- 1- i --l- ... ' 6.3-a.s .. 
l 1 l I ,.1 I. ··- I .... I, , ,., I 1.s-1.8 10 

' I 5 17.2 1 .... I .... I . I 6. l I 11 .. I 7.5-7.a 

1- I .... ' I 7 I • 1a.s . I .. ,., ,., 7.5-7.8 10 

i I I I 1., I ' 5 I I .... ' ,.1 :---
' ·-· 

2.5 7. 5-1.3 23 

" 7 3 I 16. I i 7.0 1.38 ' I .21 j J.J 7_4 I 1.;;:.1 .a ?5 
. 

i ! I . l6 l 2.3 
I I 7 78 • ' 7.5 .. , 1.83 l.1.0 1. s-a. 1 10 

I,,.' i I ! .09I J.2 

I 

I 
I 

' 16 ' I lJ.S :5_30 i]. J 7. ~-1. 7 10 

I 11 .s 
i 

. 10 ! 2. 7 13.• I • 16 ' !13.7 0.37 7.J-7.7 11 

' I .... 1,., ' I I I ; " ; i 13.2 ! ,.1 ---- ':.3 7,J.-i.3 12 

' i i 
i l 5 l : 10.5 7_ I 1---- I ---- l 2.5 : 5.3 7.5-7,3 10 

' ' i I : 
" ... • : 18.1 1

13.~ :2.34 i _ 12 i J., : i 
5.5 1.3-7.3 --

! 29.J. ' i : i 
11 ... 11 '19.3 J.;J7 .CJ 'J..2 3.5 7.5-i.3 .. 

' 22 15. J. 11.2 i2.'JS . 17 : 3. J. 5.5 i .3--d.; " 
" ; 

' 3.2 ---- ---- i ---- .. , :o.~ s. ~-a . .J .. 

103 

p/t AAl<GE 

,. "-" n 

,. =-' 0 

- - ... 0 

1. "'•7 a , 

- ii;_ - -

" •-.; ,. 

.. ·-.. ,. 

., .. _ ... " 

,. "·' 1 

7 ,i:..7 .':I 

7.7•7. 0 

7.6-7.8 

1 .J-~.o 

7.J-7.9 'I 

C1Z : .~en,ya I , .. 
i ..-.:<:: - ' . .. 

... I . . 

.7 " " 
'7 " " 
.3 " " 

I 
.3 " I ,0 

' " 
I, 

35 

•l 
" " 

·l 35 " 
' " " 
l " :a 

·l l4 :7 

' I . .. ;s ,, 
' : . .. !6 " . 

J. 3 l3 ;5 ! 
... :a ;} i 



~FiPL!: FIL.RIN ?l.ANT a1 □CHB1ICFII.. OX'f::i=N CEMAN□ soc ;..:::::::.:....::::::.:.:::..:::::::::..: _______ ..:.:..:=~.:...:----'-'---'_;_--, 

'"' 

""' 
SD 

:; ~~ ' E 
% zc -
~ .J ~ 

i 
"-
~ 

C 

HRPl.E PLAIN Fll.RNT 
5CC 

Bl □OEHla=it. IDCYGEN □EMRNO 

<50 

<CC 

.,., 
:; 
' ~:;ca 
~ 

% 
~25C 
~ 

'le 

I 2cc 

15,J 

100 1 
5Jl 

□ 

:; ::a ., 
l; 

z 20:.. 
,l;l 
~ 

± :a 
~ 

-'- l 

T 
I 

i 
l 

~ I 
.L / 

! 
l I ' .L .!. l -'-

' 
..:i=iN ~= ,~RR _::;pQ ~RY .;UN ...;!...;L ;;uG ;;;;:i 1..1.., ,'IC'I ::;: 

104 



'.l 
' 

~ 

% 

soc ;"""'-:..:..::.:E:..?1.A:..=::..':..N..:P..:c:..":.."T.:_ ___________ ,_0_1Rl.--'-· :..sus:;;:..,e,o:..· ;.;:;50:..·:..·=so:..c:..':..cs:., 

<SD 

~250 

~ 
2CC 

ISO 

100 

so 

01-------------------------1 

0 L....., ....... _ _.__ ...... _~_ ...... __._........_ _ _._ _ _.__~-'-_..J 

MFIPL5 flt.RI N PU!NT TOTAL 5USPENCEC SOL I CS Sllll ..,..:.==..:...:..:;...:... ________ ..,..._..,..:.=..:::::..::..:::::..:;=::., 

◄50 

◄OU 

350 

~~co 
~ 

z 
!!250 
~ 

l 
~ 

200 

150 

1 □0 

au 

I l l 
T 

I 
I 

□ 

~ :;c 
' E 
-~ 

2□ -
~ 

~ I □ ·~ T 
~ 

0 
.l. 

105 



MAPLE PLAIN PLRNT 
IIJCC --------------------------~ 

IC 

MAPLE PUI IN PLRNT race~------------------------------~ 

I □ I 

' 

106 



~APLE PL~IN PLF.NT =FF cCC Sn=ITiSTlCML RNALYS!S 
5□ ,-------------------------------, 

so 

:: so 
' ~ 
~ z 

·W 

:i 30 u. 
ill 

20 .. ,-;,i ·~ , 

r □ 

" 

□ ,;, 
1c:;n rc:i.n I =!7"'! 1975 1975 1977 1,7a 1=!79 r·c:iao !~Bl 

MAPLE PLAIN PLANT E.=F TS ST?."TlST!CML ?.NRLYSiS 
50 r-------------------------~ 

I 

so 

,,. 

107 



MEDINA WASTEWATER TREATMENT PLANT 

Background 

The Medina Plant was designed by William T. Mills, consulting engineer, 
and constructed in 1969. The plant has a design capacity of 0.10 mgd. The 
plant consists of a two-stage aerated lagoon followed by a two-stage seepage 
pond system. There is no surface discharge from the plant. 

Performance 

Plant flow averaged 0.104 mgd in 1981, slightly greater than 0.0098 mgd 
in 1980. Average aeration pond effluent quality was 26 mg/L BOD and 18 mg/L 
TSS, representing removal rates of 80% for BOD and 86% for TSS. Plant perfor­
mance was adversely affected by discharges in October and November, which 
represent violations of permit conditions. 

Activites 

Subsequent to the issuance of a new State. Disposal System Permit on 
November 4, 1980, the Commission undertook a project during the summer of 
1981 to repair musk rat damage to seepage pond dikes to avoid unauthorized 
discharges through the dikes. Following this action, seepage pond capacity . 
was significantly reduced, resulting in high seepage pond levels, and discharges 
in October and November of 1981. On December 7, 1981, the Commission requested 
permission for an emergency discharge. from the Medina Plant to Elm Creek, in 
order to reduce the high level in the seepage ponds. The MPCA gave permission 
for the discharge on December 11, and the discharge began on December 21. 
Studies of plant capacity and alternatives to resolving plant problems were 
conducted in late 1981 and continued in 1982. 

Future 

Studies have recently been completed and have recommended p 1 ant phaseout 
and diversion of flow to the Metro Plant. 

109 



MEDINA WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 

Unit Description 

liquid Phase 

1. Screening 
2. Primary Aerated Pond 
3. Final Aerated Pond 
4. Absorption Pond 

t'EDI~ F'l..i.,n 

2 

3 

4 

ft,NtJR. R.OV 

NO SURFACE DISCHARGE 
EVAPORATION AND PERCOLATION 

Legend 

-- Liquid Flow 
---- Solids Transfer 
c:::J Existing Process Units 
[:::J Future Process Uni ts 

,.o ,--------------------, 1'1EO I NA f'LRNT 
LO,---------------------tlONTK.Y fi...OV 

.75 . 75 a 
~ 0 • • 

~ ~ 
a! 

ffi ffi Ii !.so ~~5 

it ii 
> 

. 2S . 25 

l'VI 1'111 1'173 1'171 1'175 1"176 1'117 1"18 l'V'l l<\80 1'\!11 ..lffl FEB, ~ AP!f 11AT ..JUH .lUl. Al.Hi S.Efl OCT NOV OEC 

110 



:-'!JNTH 

JANUARY 

~RUARY 

.'~ARCH 

-\PAIL 

'"' 
JUNE 

JULY 

AUGUST 

SEP1'!M9ER 

OC10BER 

.'IOVE~ER 

OECE/o!9ER 

19€1 ,\VERAGE 

i-t!60 <1.VERAGE 

/'!Qntl'r ~o coo 
' /1 """ "!J";: I''°' 

;,;;;uARY 57 ·-

.:ESRUARY '4 ·-
."ARCH 20 ---
'1PR!I, " ·--
"!AY lJ 108 

: '-~· 17 ,z 

• ,, y 11 :s 

JUGUST 11 :"J 

' 
~E?~ER " ::1 

:(·oe:::=i " "' 
'•.

1
:.

1'.SER " " 
-:~-:~~!ER 16 50 

'.1 1VG. 25 55 

:E(! WG. 22 " 

i1A:i·1 i:.WAa!t 
FLOW 
.''IGO 

0.075 

o.oas 

0.078 

0.092 

0.097 

0.147 

o. 152 

O. lZS 

0.105 

0.096 

0.104 

0,082 

0.104 

0.104 

1'10NTHL Y SIJMJilAAY OF (NFLUENT QUALITY 

TII.EATMENT Pl.ANT:_,,,..~. ,cufo~•'-------

T!MPEAATtlRE 
OEGR"{"' ~F :91 

·- '"' 

·- 179 

·- 123 

- ,. 
13 67 

14 as 

- 102 

" 74 

TS 109 

1 S 133 

TS 153 

13 m 
14 128 

14 139 

,'IQtmtt,"f SllflMARY OF EFFl!JEHT QUAl.ll'I' 
1'11.!A'M:HT ?!.ANT )l[QINA ' 

coo
1 

·--
·--
---
--
m 

133 

203 

114 

.,. 
m 

125 

•to 

235 

222 

FECAL CCLIFORN 

~' 1' 
iaTAI m GfO~~!'!~ ~~" T!Jlll "' :~, Nill P. o.o! 

"'" ."9~ II! '(11J -·,, ., 1 ' 1 

" 15 - . . ·-- ·-·- ,., 

" ·-- " . - --- . ·-- 1.7 

" ·-- ' --- . ·- -··· ---- ,. 1 

l2 --- 7 --- --- ---- ·- .... '·' I 

" --- 10 ,., 2.9 '" 1.56 z.z ... 
18 ·- ,. ll. S 7 .!l -- -- . I, • 

1• --- ' l' , ' • -- -, I .. I .. 

7 ... 
' 13. □ ,., . )0 ·" : 2.9 ,. ' 

11 --- ; ,., l.S ... --- ,., , .. 
7 ... ' 10,9 7.1 --- ··- 2.3 u .. 

" ... ' 17. 7 ,□ .J 1.54 " l.l 2. 2 

10 ·-- ' z:u 7 .5 '11 .OS u 2.4 

" ·-- ' ti3.~ 3. 2 . 57 .Jl :u '·' 
2S ·-· 10 ---- ··- --- ---- ... u 

111 

m p:H AANGE 
;n .. ,, 

... -------
14• ·-- --
,, -------

" 
I ---- , 

" 
1. a_7 .a 

" 7.1-7.8 

,z 7.!i-7.8 

"' 1.1-1.a 

07 .. ,_ .. " 

"' 
' 1. ~-1 ." 

m 7.5-7.3 

182 7 .5-7 .3 

132 ' 7.5-7.; 

151 1.s-1.a 

C:12 Cl! ~ Renava I 

·" Used Ra~. I~· 1 ~- ,--

6.!•7.S ·-- ·- 57 37 

5.!•6.9 ·- - " " 
7.0-7.S --- -- I,. " 
7.4-7.a --- -- ,, ;: 

7.S-7.3 ··- -- ;1 :1 

' ~.-. d ·-- ·- " " 

' 
.. _, g ... .. ,, 

" 
7.7-7.3 ... -- • 72 " i 
i.S-7.3 --- -- i 73 :9 

7.S-7.3 ! ·-- .. 1 35 ;s 

7.5-~.3 ... -- " 
i 
I n 

7. 5-7. 7 I ... ·- n I ;: 
I ... ' 5.5-:.; .. = □ ' :~ 

7. ;.7 .3 ... I -- " :3 



Me!JINR ~T alOCHB"IIGL □XYucN CS1RN0 
500 ---------------------------, 

151:1 

ICC 

51:1 

01------------------------< 

C '---'------~-~-...... __._.....__...__.__....__ ...... __J 

MED I NA PUiNT SI 00-IEH I QL OX'tGiN CiHANQ 
SllD ,-----------------------, 

..sn 

<CC 

I Sil l 
!CC 

5ll 

C 

~ 75 

~ 

~ 
SC 

... 
it :ZS tti 

I T i T ~ 

1 l l ... l 
a 

J;N FS ~Fili ;:.F~ ~RY JWN ~WI.. ;;uG i=i= ;..1,.1 NCi'I :;: 

112 



TC7FIL SUSP91CED SOL I OS 

1lC 

t5D 

!QC 

/'leDJNA PLANT 
sac e-----------------------------, TCffl. 5'.JSPENC&II Sill. I CS . ;J 

.oa 

ml 

I Sll 
J 

I otl 

Sll 

O' 
I 

:. 75 ~ 
' ~ ! 

! 

~ ;;~ ~ z I ·~ I 
::l I 
"- 2s r ,.. 
~ 

01 

T 
T 

T 
T 1 I 

1 7 T .l. l l ' 
= "- = 

CSN ;aa """ ;FR HSY -UN .:UL ;:;uG s;;;, cc-: NCV :::e: 

113 



METROPOLITAN WASTEWATER TREATMENT PLANT 

Background 

The Metropolitan Plant was designed by TKDA and constructed in several 
stages. The original plant was constructed in 1938, and provided primary 
treatment only. In 1966, secondary treatment portions of the plant were 
placed into operation, providing a high rate activated sludge process, with a 
design capacity of approximately 218 mgd. In 1972, four additional aeration 
tanks and two turbo-compressors were placed into operation allowing enough 
capacity to operate a step aeration activated sludge process. Subsequent to 
1972, the following additions have been made to the Metropolitan Plant: (1) 
East pretreatment and primary treatment facilities were placed into operation 
in March, 1978; (2) East secondary treatment facilities were placed into 
operation in August 1978; (3) Dissolved air flotation thickening facilities 
were placed into operation in November, 1978; (4) Filtration and Incineration 
Building No. l scrubbing system was placed into operation in June, 1979; (5) 
In March, 1980, the sludge storage facilities and sludge thermal conditioning 
facilities were placed into operation; (6) Return liquor treatment facilities 
were placed into service in April, 1980; (7) In August, 1980, plate and frame 
presses were placed into operation for sludge dewatering. 

Performance 

Plant flow averaged 202 mgd in 1981, slightly lower than 206 mgd in 1980. 
Effluent quality during 1981 improved from that of 1980. Average effluent BOD 
and TSS concentrations during 1981 were 19 mg/Land 19 mg/Las compared to 
1980 average effluent BOD and TSS values of 26 mg/Land 23 mg/L. This is the 
second consecutive year that the Metropolitan Plant has shown significant 
improvement. Statistical analyses of data show the following trend in effluent 
BOD and TSS from 1978 through 1981. 

BOD 
TSS 

1978 
40 
37 

Activities 

50% of Time 
1979 1980 

30 20 
43 15 

Effluent Concentration, mg/L 

1981 
14 
10 

75% of Time 
1978 1979 1980 

53 53 29 
55 85 33 

1981 
24 
24 

90% of Time 
1978 1979 1980 
64 71 44 
78 137 60 

1981 
36 
47 

Major emphasis by Operations Personnel in 1981 was placed on optimizing 
operation of new processes and equipment brought on line in 1980. Additional 
operator training and experience allowed for continued meeting of air quality 
standards for F & I No. 1 incinerator emissions. Modifications to the filter 
press diaphragms and filter media design improved filter press performance 
significantly. 

115 



235 

ligufd Phase 

l. Screening 
2. Grit Rerrova1 
3. Primary Sedimentation 
4. Activated Sludge 
5. Final Sedilll!ntatfon 
6. Chlorination 

HF.TRa>cl... I TRN Plff-lT 

METROPOLITAN WASTEWATER TREATMENT PLANT 
FLOW DIAGRAM 

23 

2 3 4 

15 

7 9 10 

11 12 . 13 t---71 

~ H V FIi' W T _. AA rt M A IN 

Solid Phase 

7. Gravity Thi ckentng 14. Ash Pond 21. South Loadout 
8. Holding Tank 15. Flotation Thickening 22. Return Liquors Bio. 
9. Vacuum Filtration 16. 51 udge Storage 23. Return Liquors P-Chem. 

10. Incineration 17. Thermal Conditioning 24. Vacuum Filter 
11. Concentration 18. Decant Thickening 25. Incinerator 
12. Vacuum Filtration 19. Plate & Frane Press 26. Roll Press 
13. Incineration 20. North loadout 27. Sf los 

Fl'tNUII.. FUN METROPOI.. I TAN PLANT MONT~Y FUN ..., 

"' H 
t'VI 1'172 l'V] 1'0'1 IV'S l<\16 l'V7 l'Vl!I 1"11"1 l'l,!IJ 1qs1 ~ FE& l'IRCI FFR MAY ..JlJH .JlJL RUG SEP OCT tlOV DEC 

116 



"""" I 
JANUARY 

F!!!UARY 

/AMl"H 

. 

APRI1 

l•AY 

JUNE 

J" y 

AUGUST 

SEP'l'!l181='R 

OCTCSER I 
'l'OVEHBER 

DECEMBER I 

1981 .a. VERAGE 
. 

_!!80 .a.VERAGt I 

..... I ?~1 

. 

"'·"-"" FLOW 
'60 

155 

"' 
111% 

2D6 

214 

Z33 

230 

241 

224 

!01 . 

172 

170 

. !02 

!OS 

/ollNTHL '1 SUNKU.Y OF UtA.UENT QUALITY 
TREA TNEHT ?I.ANT: /o!etrooo I I tan 

TEMPl!RA,,11JRE 
I ,OD i 
I ! OEGREE GF -'1 

13 I 233 I 
13 I ... I 
13 I 234 I 

I 
. 

14 237 

16 230 

I 
18 . 204 I 

2D 171 I 
2D . "' 
20 184 

" 197 

17 m 

16 -190 i 

17 208 
I 

16 215 
I 

1't0Nnfl.Y SUtlN1' OF Effl.lJEIIT QUALITY 
TRf.AlPIEflT Pf.ANT• .1£TilOPOLITAN 

. 

I I FWI. llll.lFORM 
Ct'ID m a..urtc MMn T1IR1I I .,. I !ti N02 ~ 1111111. -•1 :-'1 11111/1 11111/1 ,'!PlllllM ,.I I TOTAi 

!113. p 
1111111 .- •• 

'!!' ' /25~ - I 30 ! too - ! I I I I 

JANUARY I I! I " I , I 
' I 

Z.33 l ' s I 1a.1· ns.J ·" , 1 

'!::?.RUARY " I " I " I l I a l,u I,._, 1.39 .50 2.2 

! I I I I I i 

1 .... :-'ARCH 17 n " • • I 21 .1 T.59 .,, 2.0 

I ' I ' I ,1., 1,a.7 .;PR!L " 110 ! .. " I " l.J8 ·" 2.8 

-"-AY I " I ,, I ,. I 
" I 1• I .. , 111.n ,,, 

°' 
I, , 

i I ,. I 

! I i ... I 1 11 I, 'I ..... ,, I ,, 
" ,, 

' ' ' ,. 
..... I ., 104 ! 47 "' I " I"·' ,., 2.34 1 .15312.2 

~UGUST 14 1., 1l 168 7 llJ,S ,. 1 3.05 .a9 I 1.5 

S~~i="R 14 71 " " 7 I ,a.z I,,. 1 .. j ___ j,, 
Oc:'OSER I TO " " 20 ' 

I,,_, I 
114.J I - I_ ... !1.3 

I ' I i ! ! 
i '-" ! ·" I,.. ' •'lOV~!El!: I 

' !5 ' l ... 2 1ZJ.J :,1 .1 

I ' i I i ; 63 ! ' '2.2 JEC!!'!StK 11 • ... 
' '25.9 17 .J : 2.aJ . i5 

i"'ll lVG. " .:n ' " ;o 10 19.2 -12.1 : 2.27 ·" :Z.O 

!,,:~~ WG. ! 79 
I ' 2l I " " 13 16. 7 12. 7 • ~-29 1.24 2.J. 

117 

COD I TS~ ! pH RANGE 
1 1 

... I m I S,7•7.8 

48$ I 259 I 6.1-8.S 

.. 1 I m I 6,1-8.S 

I I 507 265 ' 5.4-S.S 

... I ,,. I .. "'•"' .. 
392 ,,. I 6 4•7 II 
. 

I I l58 ·- ' " - - -
. ... ... . ....... 

... ... - -.. , " 

391 ... I ' '., ' I 

405 
I , .. .... , , 
' 

394 I ,., - -.- -
413 I ,, . i " 4.,- -

442 I !37 I 6.5•9.4 _ 

o.o. l -~ C12 I c,z Ix· ~en,y•t 
~!!' -~"- I-

-· i 5.S--a.5 --1 -· 1- I .. 
.. nl ... :. I 7,. I, . I .. 
,., ~ s.s-'r .5 I 525711.9 I,. I " I s.a .. 1. s I :5211 i LS 

' I ,., 93 ' " 
) s.1.1.a I I 

I ,., S993 I 1. 7 " ' " I,. I .... I I -- i 
(---: 1 - ! ,., 

I I I ,---1 , . I,. i 
!4. I I .. ,_. - ' ,. 

I,, I ~.a.1 .ci I . 

I I ,. i 
71101 1.4 ,, 

I,., 16.8•7 .s I !097.1 z.o I ,, ! 

" I ! I i i 
ll.Z : 1.2-a.o 121%0 I 3,6 I 32 " ; i 

i i 15 ' iJ.4 I 7.0-7.S 1191013.9 ,, 
I ' i ' ! 
,. 1 ; 7 .2--3.J --·--· ' -·· : ~6 " ! I 1.3 ' 7 .J-,3,J I•-••• ... : ;4 . ;a 
,., • s.s-a.J ! :'823 ' 2.2 . -]1 " '2. 1 I S.5-,3,·• ....... --- ! ,, :~ 



SIOCHEl'!tCrl. CXYGiN □SMRNC 

<CIC 

35D 

150 

rec 

50 

~ITRN PLANT &ICcetlCL QXYtial OEHfKI 
SDlJ,---------,--------------------, 

<SD 

<CIC 

35D 

:. 
~2SII 

i = 
I 5ll 

ICC 

5ll 

□ 

::; 75 
' ~ i; 

~ 

:1 I z 

" T :l 
"-"-
"' 1 1 

I i ~ 
~ 

I 1 1 ~ i 1 .!. .:. .:. ~ 

118 



:, 
' 

11ETli!DPCL I TRN PLANT TOTAL 5USPB-4CED -SOL l 05 
soc ;;=.:==-------------:..:.=--c.....----, 

<SO 

1CC 

3511 

~ 
S3CCI 

IS!l 

ICC 

SC 

a------------------------4 

HETRCPOL J TFIN FILANT . TOTAL 5U5r:NCED SIJL ! cs· soc~-------~------------------, 

1CC . . 
3S!l . 

~iDO 
' 

~ 

z 
~&I 
~ 

l!! 
200 

ISO 

---- " • v-------'-t---L 
" -~ _/,,l---t--:1-----

. l . 
ICC . . 

. 
so " 
□ 

:, 7S 
' ·~ 

=i:i z 
'=,I 

cr:: ZS ~ 

" 
~ 

J
~ ~ N-Vf\: i , ! I ' ' I -- I ; 

' : I I : I -

__ - i ~.!.~ 

119 



eeTRCPCL I TFIN PLSNT ANNUAL !';Cl'II. CCL I FORH 

IOCD ,._;;-------------------------, 

IC 

120 



,"'Ei'~OFOL I TFN Fl.?.NT =i=F :CC Sirii I Si i CF!L F,NAL YS i S 1 ac .:..::.:.:;::..::._:__:_....:_:_ ______ _:_;_....::::;...::. ________ -, 

' . 
:lO 

□ '---------------------------------------------_J 

MET~CFOLlrFN ?LriNT S:F rs.s 5TiiTISTtCnL ?NALYSIS ISO~;_ _ _::. __ ...;:. _______ .;;.__.;:,:_:_ _______ _, 

ISO 

J 120 I\ ' ~ 

/ \ 
= 
z 
\Ii 
::i 

s□ 

I /\ \ "-
ill ... 

/ \ \. 
•. \ 

Su ' \ < 

~ '" 
s O ~ 

]W ·~ 

---------

121 



Month Cu Cr Zn 
mg/1 mg/1 mg/1 

January 0.02 <.0.08 0. 12 

February 0.02 <0.06 0.13 

March <0.03 <0.07 0.14 

April 0.06 <0.11 0.17 

May <0.04 <0.09 o. 16 

June <0.04 0.10 0. 14 

July 0.05 <0.11 0.17 

August <0.03 <0.06 0.11 

September ko.03 <0.06 0. 11 

October <0.02 <0.06 0. 16 

November ko.01 <0.10 0.09 

December <'0.01 <0.05 0.08 

1981 Avg. <0.03 <.0.08 0. 13 

1981 EFFLUENT DATA 
METROPOLITAN PLANT 

Pb CN Cd Hg 
mg/1 mg/1 mg/1 ug/1 

< 0.06 0.077 <0.01 <0.53 

< 0.05 0.061 <0.01 <0.75 

<0.05 0.068 <0.01 < 0.49 

<0.05 0.091 <0.01 <0.22 

<0.05 0.082 <0.01 <0.23 

<0.05 0.074 <0.01 <0.25 

<0.06 0.106 <0.009 <0.53 

<0.05 0.082 <O.OOI <0.22 

<0.05 0. 128 <0.008 <0.22 

<0.05 0. 129 <0.008 <D.61 

<0.05 0.086 <0.008 <_O. 20 

<0.05 0. 115 <0.008 kD.20 

<D.05 0.092 <0.009 <0.37 

Ni As Sn Phenol Fe 
mg/1 ug/1 ug/1 ug/1 mg/1 

o. 12 <1.1 <0.8 

0.12 <1.2 <0.8 

0.11 <1.2 <0.5 

0.10 <l.O <0.8 

0.10 <l. l <0.8 

0.09 <l.O <0.8 

0.10 1.4 <0.8 

0.10 <1.0 <0.8 

0. 11 < 1.1 <0.8 

0. 12 <l. l <0.8 

0. 11 <1.1 <0.8 

o. 11 <1.1 <a.a 

o. 11 <l. l <0.8 
I 
I 



ROSEMOUNT WASTEWATER TREATMENT PLANT 

Background 

The Rosemount Plant was designed by Bannister, Short, Elliot, Hendrickson 
and Associates and constructed in 1973. The plant has a design capacity of 
0.6 mgd. Liquid treatment consists of physical-chemical treatment processes, 
including chemical addition and solids contact clarification, two stages of 
dual media filtration, activated carbon column adsorption, and chlorination. 
Plant effluent is discharged to the Spring Lake area of the Mississippi River. 
Solids processing facilities consist of sludge storage tank and sludge hauling 
to the Metropolitan Plant Interceptor System. The plant is subject to 
secondary effluent limits, and a 1 mg/L phosphorus limit. 

Performance 

Plant flow averaged 0.30 mgd in 1981, nearly equal to 0.29 mgd in 1980. 
Average plant effluent quality was 14 mg/L BOD, 2 mg/L TSS, and 0.2 mg/LP. 
Plant performance was excellent throughout the,year, as no NPDES Permit viola­
tions were experienced. Statistical analyses of data show the following trend 
in effluent BOD and TSS from 1978 through 1981. 

BOD 
TSS 

1978 
11 
3 

Acti vi ti es 

50% of Time 
1979 1980 

10 11 
2 2 

Effluent Concentration, mg/L 

1981 
12 
1 

1978 
15 
5 

75% of Time 
1979 1980 
15 14 

3 3 

1981 
15 
2 

1978 
22 
7 

90% of Time 
1979 1980 

20 20 
5 3 

1981 
19 

3 

Reapplication for the plant NPDES Permit, which expires on June 30, 1982, 
was submitted to the MPCA on December 30, 1981. 

Future 

A long-term plan for the Rosemount Plant is to replace it with a lower 
cost, conventional, biological treatment plant at the existing site. This is 
expected to occur during the 1980's. 

123 



I 
~ 
• Ii 

ROSEMOUNT WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 

I 
I 

§-08 13 

Unit Description 

Liquid Phase 

1. Screening 
2. Solids Contact Clarifier 
3. Dual Media Filters 
4. Filtered Water Storage 
5. Granular Carbon Colurms 
6. Dual Media Filters 
7. Filtered Water Storage 
8. Ion Exchange Colurms 
9. Chlorination 

Solid Phase 

10. Sludge Holding Tank 
11. Sludge Oewater1ng 
12. Land Spread 
13. Carbon Regeneration System 
14. Ion Exchange Regeneration System 
1 S. Anm:mia Recovery 

EFFLUENT af-~::c::E==:~ MISSISSIPPI 

I 
I 
I 

[:J-B 
Legend 

-- liquid Flow 

RIVER 

---- Sol fds Transfer 
c:::J Existing Process Units 
[:_::J Future Process Units 

~5&10.tU PlRNf r,.,ttUFI. FUJV , .• ;;;c==..c::cc.. ____________ ...:...__-, O. D ,-""'='""""=::..c."-.:.""c:':...._ ________ _..c;""":c'c."-.:.'--"-c:.:."' ___ -, 

. 75 . 75 

I 
~ 
! 

~ .. ~-SD 

I j 

·"' 

.JRN !=,ii, l1P'll FIPQ HRY JUN Jut. RUG SEP OCT imv DliC 

124 



,'1)NTM 

..!ANUAAY 

.~9.RUARY 

.~RCH 

.i.PIUL 

.-..AY 

JUNE 

JIJlY 

;1.UGUST 

SEPTEMBER 

OCTOBER 

~VEMBER 

iJECE:'!BER 

1981 AVERAGE ' 

_12so AVEiU,G£ 

"'""' 300 coo 
l""/1 ~n 

•e)"C,<' I 25 .. 

~ANUARY 13 --
~3R1JARY 12 .. 
-"ARC.'! 16 ;z 

~P~tL " SB 

"AY 13 " 
-~ "I" " .. 
"' . 13 " 
!IJQJST 11 JS 

0:?~ER 11 39 

: .. -)".!Eil 15 z.i 

"~'.':U~,;;:i. Tl 

" 
·:·~•~!:l!IEil IT 

" • ~«1 ~'IG. " " I ";gc WG. l2 
" 

fll'l~,r,i,',.,r,,. 
A.OW 
-"'GO 

O.JO 

O.J2 

0.29 

O.JO 

O.Jl 

O.JO 

0.29 

O.JO 

O.J2 

O.J2 

0.29 

0.27 

O.JO 

0.29 

i'1'JNTHLY S~RY OF tNFLUE.'tT QUALITY 

rREATMENT ?1.ANT:-'•~o~•~""="~"'=-------

TEMPEAATlJRE aoo coo 
cJE5rtES:S °F :nn/l ~" 

13 1" ... 
12 1,0 ... 

11 

"' "' 
" 208 473 

13 1R7 "' 
14 117 "' 
16 165 J70 

17 153 J7B 

17 153 378 

17 148 390 

" 182 "' 
14 207 "' 14 m '23 

13 

"' 354 

,-..Olfflft. Y SUl'IWlY OF 5:FFt.UENT QUAUTT 

' I ~TIE/IT ?t.ANT ,m<;i;!"l'll ffT 

I m i 
' '1 

I 
! 
' 

.. 

I 
I 
' 

, .. 
' i ?05 

I m ' 
I . --
I 
I . --

I 
I 220 

I 178 ' 
I 

l '1' 

! ??O 

i 
I ,,. 
I 
I 

269 
: 

'" I 
! 236 

FtCAL COLlFIJRJII 
"' 1., I '~~a.o, I m 

1'SS Geolne~1'1c ~Mn TTJRB :<JN '" I .. ~~!" :1111/1 ~~1100 ml """ "" :11111 I :!!Gil I -'T ' lO 200 25 ·-- --- I ---1 . I L•J 222 ' ,s,s-a.5 .. 

I .... I .... I i -1 ' 1 2 ---- 213.9 ,I 7. 7 6.5-7.7 lO 

1 I l -·-· 25.t I .. -1 .. -I ,l 7: 1 [ s.a..a.a ll 

2 1 7 ·- 27 .s 
__ , ___ , 

. , , .. I s.s..a.J 
" 

2 1 s .. 28.S I -I·-- I ,2 1,.2 ! 5.5-a. l .. 
. ,, I I 

1,.0 I 2 2 7 34.S 30.S .4] I .3 5.3-7.3 " 
I 1, I I 

' ! . ~-.. ' ' - , .. ,, ' " I ' 
: c; l ,. 

2 1 ' 27 .9 22.1 ,.,,I " I .2 
!_ 
. ,. 1 I 5.S-7..7 l4 

'° I i i I 2 l J 25.8 22. l .ll '0.Z : 5.1 ' s.a-1. 7 ;2 

I ' 
1 J ' 35. i 25.J ---- ---- . 'l.2 S. l I 5. i--L? :o 

l j,,, 7 i I : IT ' JS.O --·- ---- I 0. 2 7. J ~.3..a.3 l4 

' ' 2 ... ' ::s.~ }0.5 .15 i,u ' .39 I 7. 4 s..:-a.2 .. 

2 ... ' 18.2 10. 3 ,, .31 i 0.2 i 7. S 
' 

5 .i--3.-l --
l l ' 32.3 .25.J . 78 

' 
-~O J.2 5.1 5. ;.-3,l " 2 1 l ·--- I 

127 .3 ---- ---- o.; 7. l ~. 1 • .;. 5 --

125 

! DH RANGE 

i I 
I ,, " .. " ~ 

- -.. ~ ., 

7 .,_.11_ 1 

I 7.J-7.9 

I .. ,_ .. ,. 

I ..... _ .... 

6. "-7 6 

5.9-7.7 

• •-1 a 

6.8•7 .9 

I 

' 

7 .2-7 .8 

I 5.3-7 .8 

i 5.8-8.5 

! • 6.J-8.4 

m ' : ~einova 1 

!~~, , .. I ·« 
... .. I .. 

z.a " " 
l.S ,. 99 

l.S " " 
2.3 " ;g 

?.2 " " 
' - ,. 

" 
1. 7 " ;, 

I '' " " 
I I ,7 ]] :?~ 

?. ; 39 ?9 

. .. ,. 39 

--- lS :i9 

; . 3 " "' 
... ;3 ' :9 



RCSEffllUNT PLANT E!tlOCHetlCRI.. OXYGEN OetRNO lill] ,--c.....:..;_ _____________ ..:..;:...:,. ___ --, 

<SC 

'CC 

3SC 

ISO 

ICC 

SD 

0 

::; 30 

~ 
~ 20 z 
w 

" cr: ,a u. 
w 

0 

ROSEHCUNT ~NT a1co-tet1o:n.. CXYUiN CEHRNC 
5llD 

-<SC 

""' 
3SC 

::; 
' ~300 
~ z 
~25D 

~ 
200 

ISO 

ICO l 
51! 

::; ~f ' ~ T E 
' ~ 2C :- I z I T I ~ . I ~ .a r 1 1 ·~ I 

a 

i 
1 l 

126 



- '",'.'.!J 

' 
:~ 

5C!l ~scs==E11::.=CUNT::;.;..;..au,::;.;•;:.r ____________ ,;:.□ _1AL.:.._sus.:..=;:.;:.;..eu.:..s_c_L_1_cs.., 

""" 

ICC 

Sil 

cl---------------------~ 

C L...__ _____ __L ____ .....:::::::;:==;:::::=====-_J 

RCS91CUNT PU=INT TQTRL _5LJ5P8',{C&D 5CL J C5 
sec..:--------------"'-----------"--;:....;;, 

<CD 

350 

I Sll l 
rec 

Sll 

:; ,: f ' ~ 
i; 

' ~ ZD ~ 

~ ! 
:; i 
·~ IC~ "-w i 

' 
T 

' 

127 



RCSiHOUNT PLANT R>O<URI. Fit:RI. Ct!. I FORM 

IC 

MCNTI<LY ~ l:llLll'ORl1 

IOCC ,-------------------------------, 

10 I 
I 

/\I . 

128 



~SEt10UNT f=I..RNr =FF ace· STF!T I sn CFiL F!NAL YS 1 5 -so~-----------------------~··. 

SC 

J 10 

~ 
e -m 
j 

30 
~ 

::c 

IC 

C .__..__..._ _ _.__...;__...___....__~-~----"------_J 

1972 19;,; 1-v1 1975 1~75 1977 ·197a 1;7q 19aa 19a1 

EFF T:S STRT I STI C?!L ANRL rs I s .c ,...... ________ ..;___;___...,;__..;_"-------'--.....,.--, ROSEMOUNT. P!..ANr 

so 

J 10 

' ~ -m 
j 

30 u. 
u. 
"' 

129 



SAVAGE WASTEWATER TREATMENT PLANT 

Background 

The original Savage Plant was designed by Ellison-Philstrom, Inc., and 
constructed in 1963. Interim improvements to the pl ant were designed by RCM, 
and construction was completed in 1979. The plant has a current design 
capacity of 0.86 mgd. Liquid treatment consists of screening, influent 
pumping, primary clarification, a roughing trickling filter, a synthetic 
media high-rate trickling filter, final clarification, chlorination, and 
discharge to the Minnesota River. Solids processing consists of a sludge 
holding and decant tank, anaerobic digestion, and sludge hauling to another 
plant for further treatment or sludge landspreading. The plant is subject 
to secondary treatment limits. 

Performance 

Plant flow averaged 0.40 mgd in 1981, nearly equal to 0.38 mgd in 1980. 
Average plant effluent quality was 10 mg/L BOD, and 8 mg/L TSS. Plant perfor­
mance was excellent throughout the year, as no NPDES Permit violations were 
experienced. Statistical analyses of data show the following trend in 
effluent BOD and TSS from 1978 through 1981. • 

Effluent Concentration, mg/L 

50% of Time 75% of Time 90% of Time 
1978 • 1979 1980 1981 1978 1979 1980 1981 1978 1979 1980 1981 

BOD 26 26 5 . 9 34 41 7 12 42 • 59 9 15 
TSS 14 10 4 5 20 l8 7 12 25 28 15 17 

Activities 

There were no major act.ivi ti es during 1981 . 

Future 

A long-term plan for the Savage Plant is to phase it out of service and 
divert the flow to the Seneca Plant. This is projected to occur in the late 
1980's as the plant reaches its capacity. 

131 



SAVAGE WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

iNFLUE. NT,r.,1· J 2 H ~· 8 L,,,..,.. ,EFFLUE")" 

•~~---· 3 4 5 ~---~~-M 
L--...... ---'- -

1 
• MINNESOTA 

I I RIVER 
I 
Ir- ______________ ..J 

d ,-m / 10 
I / 

0----~f;----G 
Unit Description 

Liquid Phase 

1. Screening 
2. Grit Removal 
3. Primary Sedimentation 
4. Roughing Trickling_ Filter 
5. Trickling Filter 
6. Final Clarification 
7. Chlorination 

','--0 
12 

8. Sludge Concentration Tank 

Solids Phase 

9. Anaerobic Digestion 
10. Drying Beds 
11. landspreadi ng 
12. Solids Disposal at Seneca Plant 

Legend 

--Liquid Flow 
----Solids Transfer 
C::=J Existing Process Units 
C:::J Future Process Uni ts 

SRVRCE P\.Ft(T R-INUFI.. FUN ,.a .=-=c.:.:..:... ________________ ~ SRYRGlo PLRMT HONTH.. Y t=Lm1 
,.a~---'-------------"--------~ 

·" .JS 
a i u 
s 

~ ~ • • ffi 
~ " • 
~~s ~-SO 

" i ~ 
> 

25 

1971 l'l7'2 l'l73 1v-. l'l7S 197& 1"77 l'V8 t'l7'l l'lllJ 1'181 ..R-1 Fi& l1RR F;PI,! Hl'IY J1.JH JUL RIJG 59' OCT NOV O&C 

132 



1-«JNTH 

..::A.NUAAY 

F!!RUAAY 

;11.AACH 

..\P~HL 

~y 

.JUNII' 

.JllLY 

IIUGUST 

SEPTVIBER 

OCTOBJ'R 

~vt~ER 

JEW!BEJI: 

1981 ,WERAGE 

!!80 AVERAGE 

. 

.'4ontll 
iiao_o COD 
m /1 "'" ,;p,.c• ' ' 

" --
•~AflUARY ' -
~~JRUAAY ' --
._._~RC!t 

' --
..\PAIL a -
~AY '0 07 

~"iJC' 12 " 
'"" ' " 

..:.uGUST 7 .. 
s:::.,.~ER ' 51 

':C7c;?E!I. 19 29 

'l':i'/~BEil TT l7 

:£-:~!ml 1J " . '~' ~'JG, iO " 
·;;·'l ~VG, ' .. 

~NTHL'I'. SUMJrilARY 'OF INFLUENT QUALITY 
r.!EAMNT ~LANT:_..,..,. _____ _ 

l<A.:01c:.M1c:.A 

FLOW 
~GD 

0.35 

0.36 

0.38 . 

0.40 

0.43 

0.43 

0.40 

0.43 

0.41 

0.41 

o,:Ja 

0.41 

· o·.4o 

0.38 

iEMP!:RATURE IOO 
DEGREiO: •I:' ,.,1 

. 
14 1« 

ti "' 
12 "' . 
12 139 

14 145 

17 142 

,, 178 

20 . . 

"' 
20 1J3 

17 138 

1 S 179 . 

11 167 . 

1S 153 

17 151 

1'!0HTHLY SllMMRY OF Effl.UEMT OUAl.lTY 
TI\EATME!fT 'LANT•· 1AYAGE 

F!UJ. COLIFORM 1,. I T~~L 
~/l 

Geom.tJ"'! C /1t«II TURI • !<JH '"' 
,. 

,'!P1ti100 'I'll ,ru ·-~, -, ,11011 11"0.ll 

JO . ' zoo ,. ...... --- ___ 1 ...... i ...... 

5 Z1 • --- --- ___ J ___ I 

14 ' 10 ---- --- - j --- I 

' 5 7 - -- __ J ----1 

' " ' - .. I ___ I ___ 

11 S3 ' 10.J 
I 

.U4 ! 5.-1 ., Tl.Tl 

! I 
15 :a 10 ,., .J l?,911 .04 I 3. 7 

7 

" ' 2.3 .J 
I 1,., :, ·"' .06 

I 
I I. , ' J8 • l.7 .I 11 .·J21 .04 

I ___ _! ----
I 

l ,. l 2.5 ., 14.2 

I ' 
7 51 5 5.~ '2 -----· ---- i 3. 7 

' --- ' ~.6 ., ~ 2. ~ii ;5 ';,J 

7 I --- ; 2.5 . 7 i 2.391 .20 ,.. 
' I :!9 ; i ,., • i :2.z:,1 . :9 .., 

I l ··•--· ----' :;5 ' --·- i--- ··-

133 

coo 
,110/1 

-

---
---
-
294 

362 

437 

J48 

295 

m 

33z·. 

J08 

"' ,,.. 

o'.~f 

---
,., 
,., 
,., 
,., 
,. 1 

3. ! 

7 ., 

7.3 

7 ., 

S.7 

,. 1 

~-= 
3.3 

3.-; 

TSS 
-110 11 

pH AANGE 

]Q'" • ,_ 1" ... 

, .. C "•11 t 

.• .· 
269 - -.. n , 

. 

?11 6 0-12.0· 

257 4 . ..,-1 .. " 

248 o.s-12.0 

JO< 5,9•11 .l . 

1"" 
. 

,.; • .. t'" • 

,.. - -.. ·- -
JlS 6.5-9.8 

"' 6.3•9,S 

., 
251 ~ .l•"' ~. 

I ,., -1 .. _, ... , • 

565 Z,J .. 13.Z 

I "' C12 ·j ~ lt.,.,val ,. 'JSecl .:i.es. , , '" ..,~;, r· I .. ,. 

- - - --- -- ---

7.2-7.5 15 1 ., " " 
I 7 .J.-7 .s 15 1 .3 " " i 

7 .-l-7.5 " 1.7 ! ~5 I " ' i ! ! 
7.2-7.7 20 1.7 ! ;5 1 :5 

I i 
7.J-7.S ' 

,, • 7 I .. ,, 
I I ; 

1 J. .. 1 ~ ,. , i :, ' :,: 

I i 

7 .J.-i. 7 20 ' ., ,. i ;I! 

.7 .4 .. 7 .3 10 u :! i " 
i 

7.!-7.7 ,, 2,J 

" I :a 

i _.;.; .3 21 2. l " ;a 
I 

7 .!--3.2 -- ... ;.i ?3 

1.3-7.'3 -- --- ;z ;; 

i .2-~.2 " i' • .• ., ;3 " 
I ,.2-~.a -- i .... f H n 



a!i!V::,::•;:G::E_:l'USN_::;;:T:._ ____________ e_1 c_O<_&N_·_I c:11.. __ o_x_Y_GEN __ c,e,_,_N
7
c 

SCCe 

<SC 

1lC 

ISC 

ICC 

SC 

of-----------------,-------, 

C .___. _ _._ _ _.__...__.,__ .......... ___.._....._ _ _.__...__.,__ ..... 

&100-IEHICI. CXYOEN O&HANO 5CC..----------------------------, 
-<SIi 

1lC 

:;sa 

1S11 

ICC 

SIi 

1 1 T T. 

Ct------------------------, 

j 30 

i- :za ; T 
~ 1c - T : 
~ J __ ~1~~-~~~--~-----~--~-----~ 

T -T ! i 

T 
.L 

I l I .,. .. 
-'- .. .. .. 

.L 

134 



:AVAQ:2 PLJ;NT TCiR.. 5USP91CED SOL I CS • 
soc;:.:...=---=~-----'----------,-----, 

35ll 

zcc 

rs□ 

s□ 

Or----------------------, 

□ '--'--_. _ _._....,__ ...... _...._ _ _._ _ _._ _ _._ _ _.__...___, 

SRVFICili ~NT TOTAL SUSPe«leD 50L I OS 
s□o r---------------,-------,-------, 

4511 

;so 

1 l l 
rs□ 

r □□' 

s□ 

□ r----------------------....J 

T i T 
l 

135 



Sri\/ RGE FILRNT !=INN UAL i=lio=l. CCL! f=-□ la'! ICDC ,.:;...__;.::,__;_ ____________________ --, 

I □ 

SRVFI~ Flt..RNT MONTHL. Y FECR.. cm. J FORH 1 □00 ,.:;...__;::....;..::.::.... _______________ __;__;=..:...::.....::....;;;;;;...:...::..;., 

I □ I 

136 



, .. ,_, 
:i~ 

., 
/'~ ., 
-::i 

" SF.VF.GE' -FLFcNT :?~ &:[J S'i"'RTISTCC'?L ~NF.L ':'!: ! S 1 :o 

~. 
I ' ' ' I .. , 

I =~ I .. -~ 

{ 
·1 

~I 

'.J SC 
,, 

' " " = 
~ 

z 
!!, 
~ 

cr: 30 A 
t!i ,,. 

I 
' 20 

~ 
'" 

IC 

D 

19n'. 1973 I 'VS 1975 1976 1977 197a 1979 19SO 1 c;ar 

SRVRGE Pl..ANT EFF T55 STFiT I ST ! CAL FiNRCYS I 5 
60 r-------------------------, 

SC 

'.J ,c " ' ' " = 

\ ... ~ z 
;:r 

i :i 30 u. \-' "-"' 

): 20 ,.. 

J \ \_,--
-'\ 

" \. 

\/ 
. ·.O) 

IC I 
I 
' D 

1c;7:::z 19~ i 97~ 1975 1=!76 1977 197:! I 97'=! I =:a: 1=;:1 ,, 

137 ' 



SENECA WASTEWATER TREATMENT PLANT 

Background 

The Seneca Plant was designed by Black and Veatch, and was placed into 
operation in 1972, with a design capacity of 24 mgd. Liquid treatment consists 
of screening, grit removal, primary sedimentation, complete mix activated 
sludge aeration, final clarification, chlorination, and discharge to the 
Minnesota River. Solids processing consists of waste activated sludge air 
flotation thickening, combined sludge storage, chemical conditioning, vacuum 
filtration dewatering, and incineration. The plant is subject to secondary 
treatment limits. 

Performance 

Plant flow averaged 13.8 mgd, slightly higher than 13.0 mgd in 1980. 
Average effluent quality was 20 mg/L BOD, and 20 mg/L TSS. Plant performance 
was good throughout the year, although two NPDES Permit violations occurred. 
Statistical analyses of data show the following trend in effluent BOD and 
TSS from 1978 through 1981. 

BOD 
TSS 

1978 
18 
14 

Activities 

50% of Time 
1979 1980 
14 14 
13 15 

Effluent Concentration, mg/L 

1981 
19 
19 

75% of Time 
1978 1979 1980 

25 18 20 
19 24 19 

1981 
22 
23 

90% of Time 
1978 1979 1980 

39 27 25 
27 32 23 

Progress continued on a project to supplement existing vacuum filters 

1981 
30 
28 

with a belt filter press and associated equipment. The press was purchased in 
April, 1980. The contract for installation of the equipment was awarded in 
February, 1981. The project began in March, 1981, with a completion date in 
January, 1983. 

During 1980 and 1981, efforts were made to improve incinerator air 
emissions at Seneca. A part of this effort involved the installation of an 
innovative wet scrubber supplied by Johnson Wellscreen Division of UOP, Inc. 
on Incinerator No. 2 in 1980, and performance testing of both incinerators in 
1980 and 1981. Testing results indicated that neither incinerator was capable 
of acceptable compliance with air emission limitations at full capacity. 

Seneca incinerator air emission requirements were contained in the Amended 
Stipulation Agreement between the Commission and the MPCA, and the Consent 
Decree between the Commission and the EPA. As a result of these requirements, 
and failure to demonstrate acceptable performance at full capacity, the incin­
erators were derated from 1.4 to 1.0 DTPH on November 1, 1981. 

139 



A draft Air Operating Permit for Seneca Incinerators was developed in 
late 1981. Discussions concerning the conditions of the permit continued into 
the beginning of 1982. The permit was issued in January, 1982. 

Future 

The Seneca Plant is one of the Commission's permanent regional plants. 
Space is available for future plant expansion and advanced treatment as needed. 
Additional sludge dewatering facilities are under construction and other sludge 
processing improvements are planned. 

140 



, .. 
ii • 
~ 
~ • ~12. 
:;; 
'i 

.. 

SENECA WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

INFLUENT 

ASH PONO 
OVERFLOW 
TO RECYCL 

3 4 5 
I 

I I 
I L----------~ 
L_ ------------7 'Jl __ - --7 

EFFLUENT 

INl.jESOTA 
RIVER 

12 8 
: : 

--- --0----ctr---0 
Unit Description 

ligutd Phase Solfd Phase 

1 . Screening 
2. Grt t Remova 1 
3. Primary Sedilll!ntatton 

8. Flotation Thickener 
9. Holding Tank 

10. Vacuum Ftl tration 
4. Acti,vated Sludge 11. Incineration 
5. Ffnal Sedilll!ntation 12. Ash Pond 
6. Chlorination 
7. Chemical· Addition- and/or Pre-Chlorination 

S9l&CA Pl.FINT 

Legend 

-- liquid Flow 
----- Sol ids Transfer c::J Existing Process Units r :: Futur-e Process Units 

POmt. Y R..OV ,.~-----------------------; 

"' 
~ 
~ 
re 
m 
i " • • • 

" 

.Al F=9 t1AA APO t1AY .JUN .JLn. RI.IC SEP acr NO\' DliC 

141 



i'!ON™LY SUl"lli'ARY OF WFLUEHT QUALITY 
TREATMENT ?UNT:_~S•~•~,c~a,_ _____ _ 

',iA~,::.:;.....i;;{ 
ra'ERAnJRE ~~, CCC TSS pH WiGE 

~N™ FLOW 
':112'1 :110/ J 

,"GO 'JE~EES •!=' 

lZ. 9 14 , .. 
"' 

',. . ,.~ -
,.:ANUARY 

13. 1 .13 "' 
,., 17, ,:. ~-- ' 

,"'::!RUARY 

lZ.8 ll 115 , .. 18' . --- -
-.,ARCH 

13.7 14 "' "' 
174 7 n."' ~ • 

~PRIL 

lJ.S " 1•• 
... 

"' ---~ ,.. 

·"' 
14.5 18 241 sos '" " • - " 

..:UNE 

14.5 20 ,10 .. , ZOB ,:. 7-" 1 

JULY 

~UGUST 14.4 20 2'8 526 m S ,5_.i_' 

SE?TD!!!ER 14. l ,o 195 '87 "' 
5.8-7.9 

OCTOBER 
13.8 19 213 510 , .. s.s-a.o 

I 

~OVE~E!l 
13.9 18 "' 524 224 6.7-10.,1. 

::lECt..,BER 14.0 " 254 ,., ,,- ~ ~- .. ,.. 

1981 .WE.1'AGE 13.a 17 217 ••• "' " ,,_ "" ' 

_l 980 AVERAGE ll.O 17 194 444 "' 
s.-1..a.a 

~Nml Y SU1'NAAY OF EF1t.1JEHT QUAUTT 

' ' i'll;£AMMT ?LANT mm:A 

F'EC..U.. COLIFORM I ' I 
1~~1 I 

TOTAL 
i 

C12 

I 
ClZ 11 ~enoval 

~ntll ,oo I CCD 1'SS Geamecr1 c c'lean 11JRB I <JN I '" I .,, 
:111t~l 

0,0. " ~~~ ~!~1 1, ... " I ~ .... '""/1 :ffl!/1 M/1 .'!P't/100 1111 'ITU :llG!l _,nil -'1 ' 
, 

--~ ..... ~ ' ,., 25 ' lO 2.00 " I ••- i. . ' ·-· ' ... I . ... i ~.5-a. ~ 
' 
. . I -- .. .. 

' I i ... I -- I ' i ! I _ _! ,,., ' - I ;~;:uARY 18 .. 16 1 ' I 
___ , ,., I S.7-1.4 1000 ... ' " 90 

I ___ .1 "., I ---i I ... I I I -~~3RLIARY 17 ,s ZS " 12 ... ,.1 I 6.8-1.4 "' l.l " " 
I··- i __ I I ' I 

''A~C:~ " 38 21 1 IO : z3,.; ... 
' 
. .. 8.S 5.3-7.S ,,. l.l I 

" l8 

I 
' ! ___ , I ... I I i 

~?Q!L 18 " 19 1 ' 1-- i 2Z.3 ... ! 3.3 7 .1-7 .5 375 2.3 I " " 
I i i I "I .z1 I J.. 7 

I ' 
! 21.0 I ' ":.v " " 21 ' 10 ! 27 .S ! 7 .4 1 .o-.a.a I m I 2. 7 ' " ;a 

' 
i 19 O i ,,, i 1~ ! 1 • 

i i 
i i ' i 

;n•1r :, 37 " ' ' 23.1 : 1 ~ I ~ ~.1 , ,., 
' 
. ' ,, ,, 

I i I I 
.?91 Z.7 

i I I I i 
i 21 .7 i 7 .5 ' .,,, y 

" 77 " ' ' il6.1 .·JS I 5,9-7.4 I ~70 ' ' 
,, ,, 

I i I I ,, I I I, , I i 
! ! ~l!GiJST " I " 25 ' ll ' 23.3 '!'1.5 .zs I 3.1 S.1-7.3 l98 2. 3 ,o ;o 

i ! i i ' i ' i j . I .... ' St?T~SE!! 18 .. 21 l 
' !~. 1 21 J i . ' 3.; I 7 .J 7. ~-~.: 

' 
;;9 l.3 

" 
:1 

\ i I i ' I 
' :c~:!E:i 2C l4 18 ' 7 i !O.S 21 . l ---- I .... 1 3.S '7. J 7. J-i. l m u ,0 

I I 
~? 

' ! ' ! "':'le'!El:I 23 I 31 " 
... 7 ':!l.: 23. 7 .::a ! . ~8 '3.3 1. I 5. ;.:- . '5 ---- ;1 I ... :2 

i ' . 
:;C~9E!! " i 38 ZJ i ! --- ' :o.5 21 . .:. .22 .13 l. 5 7' ~ s 3-:. ! ·--- --- • 9·'.I :r. 

• ~~1 !'JG, :a ' ~8 l z~ i ' ' " ' 
,. 

' 
., ,, 

' 
. 

' ' 
... ., :•, " • ;90 l~G. :s i i7 ., 

~ 2 ' ---- z;. 2 ---- • ---- ... 3.: i :- ~ ' ---- . .. " 

142 



<50 

'llC 

'5D 

ICC 

5C 

01----------------------l 

0 ,_~ ___________ ......_ _ _._ _ __._ _________________ ~.......J 

SeNECrl ~ QICc-etlOIL CXYGal C&.RNQ 
500 

;so 

ICC 

Sil 

G 

.S 7S r ;; 
sa I 

z i ~ 

!! I 

:; 15 I. 
'il 

! l .!. 

C 

143 



=NECA F'LfiNT sco~-------~---------------~ TOTRL. 5USPEN08l SOLJQS 

<SO 

.,., 

'5D 

15!] 

ICII 

5!l 

□ 

'.l :ao ' '-' 
" ~ 

" 
2l] 

w 
~ 

1C IQ .. 
w 

a 

:ENeCR PUINT TDTRL 5.ISPeNDED SOLIDS 

<Sil 

,aa 

35!] 

l 
ISO 1 
I ClO 

a~--------------------------
1 

' ~ 7': ~ 
·5 i 

1 
=:u l. 

r :s -
~ 

T 

-;-

.l. 

144 



==~eu=i ?L..~T ANNURL FeCF!L C'lL:l F0m1 IOC:0 ,:::;,:::.:..;..=.::.:._ _____________ .:._ _____ ---; 

j 
:::::rCJD 
z 

t 
~ 

~ 
~ 
u.. 
lb 

IC 

ScNECII PU,NT HONTl<L Y. FECR. CilL I FCRH l □CC ,;;..;c;_:;_:;;.__;;; __________ ..;_ _____ _;;;:;;._..:,;. __ ;.::_:;;._;:=:::.:,_=., 

i 
:::: roe 

~ 

I □ 

;\ 
I \ 
I I 
I . \ 

I 
I 
I 

I 
I 

145 

:~ 

.J 



5ENECFI PLANT S:F 300 STiiTIST!C~L RNALYS!S Su,---------------------------, 

SC 

J ea 
' Cl 
;; 
~ z 
\!! 
:; JC "-
l:!i ,.. 

za " 

" 
IC 

SCNECR PLANT EFF rs5 STnTISTlCML ~NALYSIS 
SC,----------------------------, 

SC 

J so 
' Cl 

= 
~ 

z 
~ 
u: ~f Cl. 

'" '" 
\/ 

2D ~ 

'" 

so" 
'i'.:! -

C 

146 



STILLWATER WASTEWATER TREATMENT PLANT 

Background 

The Stillwater Plant was originally constructed in 1959 as a primary 
treatment plant. In 1970, the plant was upgraded to secondary treatment, and 
phosphorus removal facilities were added to the plant in 1973. The design 
capacity of the plant is 3:0 mgd. Actual operating capacity is som.ewhat less, 
due to the additional phosphorus removal facilities. Liquid treatment 
consists of screening, grit removal, primary sedimentation, activated sludge 
aeration, alum addition for phosphorus removal, final clarification, chlori­
nation, and discharge to Lake St. Croix (the St. Croix River). Solids 
processing consists of combined thickening and primary tanks, anaerobic 
digestion, and sludge hauling to either the.Metro Plant Interceptor System.or 
sludge landspreading sites. The plant is subject to secondary treatment 
1 i mi ts, and a phosphorus 1 i mit of 1 mg/L. 

Performance 

Plant flow averaged 2.30 mgd in 1981, essentially equal to 2.28 mgd in 
1980. Average plant effluent quality was 18 mg/L BOD, 10 mg/L TSS, and 0.5 
mg/LP. Plant performance was good throughout the year, although two NPDES 
Permit violations cc.curred in the first quarter due to nitrification in the 
BOD test. Statistical analyses of data show the following trend in effluent 
BOD and TSS from 197B through 1981. • 

BOD 
TSS 

50% of Time 
1978 1979 1980 

8 B 12 
10 10 9 

Activities 

Effluent Concentration, mg/L 

1981 
14 
8 

1978 
12 
14 

75% of Time 
1979 1980 
12 14 
12 14 

1981 
24 
12 

There were no major activities during 1981. 

Future 

90% of Time 
1978 1979 1980 
18 21 19 
18 16 21 

1981 
33 
15 

This plant is one of the Commission's permanent plants. A plant expansion, 
with provisions to include flow from the Bayport Plant, is planned for the 
mid-19BO's. 

147 



STILLWATER WASTEWATER TREATMENT PLANT 

FLOW DIAGRAM 

5 

INFLUENT 
2 3 4 

I 
L- -- ___ .1 ________ ...J 

: rG 
Unit Description ~-------0 ~ _L[J 

Liquid Phase Solid Phase ~ -~ 

1. Screening 8. Anaerobic Digestion I 
2. Grit Rerroval 9. land Spread 
3. Primary Sed1mentatfon 10. Sand Drying Bed I ~ 
4. Activated Sludge 11. Solids Disposal at ~tro Plant I 
5. Chemical Precipitation L 
6. Final Sedimentation 11 
7. Chlor1nat1on 

Sl lLL\IATER PlRNT 

8 
EFFLUENT 

ST.CROIX RIVER 

Legend 

-- Liquid Flow 
---- Solids Transfer 
C::J Existing Process Units c.:::J Future Process Uni ts 

~NllR. R...OV '·" ,-----------------------"~ '-" 
STILLWRTEA PLANT f1DNTI-I..Y FUN 

,. 5 u 
a a 
0 

~ 5 

~ ~ -- '-.. v-- -....__ 
/ 

v-- -....__ 
. ffi le < 
~'·" ~2.0 

~ [i 
> 

. 

,. 5 I. 5 

1'171 l'l7'2 1'173 l'V'1 1q75 t'176 1'177 l'V8 1'17'1 !~ 1'181 .JAN FE~ HflA APA MAY JUN ~UL AUG SEP OCT NOY OEC 

148 



""""' 
JANUARY 

~RY 

MARCH 
•. 

~PRIL 

i-'AY 

JUNE 
I 

JULY 

AUGUST 
. 

. 

. 

SErnl!l!ER 
.. 

OCTOBER 

,'tOVe.ER 
.. 

OECENIIER 

1gm ri"/SAGE • .. 

. 
. _l 980 ,\VER.I\GE 

... I cm, ."On'tl'I 
:na/1, ffll:l/1 

"!:l"l'C: !""' " ; -
I 

....:::,~t:CARY " I -
~!!RUARY 

,. I -
' 

-"ARC! l2 ·-
_.:,p1m. 18 ! -
.,. ' ! " 

I 

.... .:!!!':~ 12 ! l3 

I 
•m V 18 I l1 

ltJGUST 22 \ 
" 

~;?T:;."!!IER " l5 

~~:!!!!t " " 
' •:O'l:!"!E:t " " 

::-:~a :2- lJ 

-~91 1vG. ,, ;5 

: 020 !VG. " ' !S 

AA .. ,i:.WA,...,.. I 
FLOW ; 
,-.GD ! 

2.17 -

z.zo 
i 

2.18 I 
; 

• 2.28 I 

2.33 I 
Z.37 i 

'·" 
?.43 

2.32 . 

2.38 

Z.32 . 

Z.Z& 

2.30 I 

2.30 i 
' 

l'OITHLY StJMl'IARY OF rnFt.uENT QUALITY 

TREATMENT ?t.ANT:;_S,:t:.:,1:.;llc:;.,::;<=•:.•-----

. . 

! I 
TEMPERAltJRE .,. I OEGRE!S •r ~11 ' : 

i 13 ! 140 

11 i 151 I 

' i 
12 I ' 146 ' 

I ! 12 .• 

' 150· 

' I 13 I 145 
.• 

I I 13 1l7 

14 .. I 119 I 
17 i 132 I 

I ' I I 17 ' 14• 

16 ·137 I 
. 

i 14 . 154 . 

I i 13 ' !39 

14 I 
141 I ' .• 

13 •. 
I 
I 121 

1'!0NTMI..Y SUMWtt''OF EFA.!JENT '1UAl.lTY_ 
1'11:EATMENT PLANT· STIUWATER • 

COD 
1 

-
··--

---
--
m 

252 

270 

, .. 
,., 
, ... 
262 

, .. 
272 

. 

I ; IFWLCDUl'QRII,• ·1 ' ' I TSs Geolietl"fc !'leln TUR8 l.JH , 111 II02 :«J3 
1 ·:na/1 - ~i1ar:i 111 ,'mJ , -:- , I ,.,, 1- 1 !!!GIT I ,~i•-•; 

JO 2'"" i - '·-· ! -I ___ i - ! l.,., . 

i 14 1 I ' I 
i .! -' I ,s 5.0 

; I 1-.!--
.· 

! I 
12 1 ' - -- ;5 5.l 

i I 1- ' I 18 1 ' '-- -- - .1 4.a 

' I j __ i_ I I I 14 1 1 ·- -- .• 1 •.s 

! ' Ls.-1 
. 

I,., ! I I 
1 ' ' :15.5 .22 .JS .. 

I I I I i I 
,41 I I 1 l ' ! 1 l.' 110;,-. ;,~ I 

' ',l :c 

I ' i i 
;(IS 1-3.20 I i 

' ' ' 2 ' ' I 10.l ! ,., ., 14.S ' 
I ! ! i I I i : !4.S ' ' ' ; 13.7 ,., .J4 ! Z.i4 ! ., 
! ! i I ' I I ' ' l ' , 29.a 1.2 . • ! ~· .] 'J..3 

' I I ' ' ' 111.Z 
! 

' ' i ' ! 15.7 - ! -1 -' : 5.: 

i ! ' 
2.2:l l 2.so ' ! ! ' ! 1.3 ' --- ' ; ]l..i 10.3 .3 

- - I 
' :4.5 10.3 ! z::s i .3S ; ., 5.J 

. 

" ' . :.i.s 1').3 

" : -~2 .. ·,1_3 

'5 ' ' --- -- --·- ---- .s .s.:: 

149 

! 
-~1 

oH RANG£ 
I 

' 
. 

! ,,. • ·.1 _, 

i 
I 

13" . 7 ,,_, "· 

' .1. 124 7.1.-1 ."' 

,41 . - ... -

,.. .. , ... " 

139 7.'-7.7 

I 168 15.z-a.-a-

i 1•• .... _,. -
' 
I 

• ' -- - • --. 
•. 

1 •• • "' ,;._,. -

. ,,. ,i .:.". -.-

I • •. 

! • 135 ,l 4-" "'• 
•.· 

i . ,l 4-~ ;:i' 
•. 

• -159 

.••· ! 

"' 7.2-8.0 

I 
,. 

• I.ClZ 

"''" I 1~--

Cl2 j ": illlllDHl 

~1)a- ! -0:<' 

i • - • " I ·-- I -- --
I 7.0-1.1 i " l.1 I ,, " l I i 
' 7.0-1.Z I 55 l.7 I '33 -__ ' " 
i I i 

7.0-7. ! ! 142 ,., i i-'3 " ' I ! 
•. 

I I 
' 7.1-7 .2 ' 200 5.7 38 ;o 

I I ' i. 1-1.Z I ;14 5.1 : ]. ;5 

i I i 
' 7 ,.,_,. ., ; ;o , ' I ]1 ;5 

! i I i 7 .0-i.1 11] ,., ! 35 ;5 

I I I I 
' I aJ ! 

' 7 .::.1.1 ! " ,., 
" i ' i 

: 7.J-7:2 I ]04 1.4 l7 ;5 

; ' ) 7 .-:-1.2 I '50 J..5 ' " 
i : ! ;s 

. 

! ! 
r .:.; .• --- ·-- :i2 

' 'n 
,, 

7 .:-7.' . --- ~; 

:.:-:.z ::2 3. ~ l7 ~ .. 
; .-:.:-. ! --- ·-- ;o - .. 



sec ;:ST::.•·;..' LL=";..";_1a::.;.;.."'-:;"_•_r __ --'--------•-' a_CHE11 __ ,CR. __ a_x_roai __ oe,_•_•
1
a 

'50 

350 
J 
~:CC 

JSJ 

l!Xl 

Sil 

of------,-----------------, 

STIU..'JRTER Pl.RNT 
scar---;-----------------------, 

.so 

..., 
3SII 

J 
' "' ~:OD 

% 
!!25C 

~ = 
I Sil 

'"° 
sa 

a 

::; 75 

" l; 
~ 

~ 
~ 

;l 
3 

" 
:: 

T 

1 

.!. 1 

l 
r 
1 j 

..:U.\I 

r 1----+--L---T---
l 

..!La.. -==-

150 



STl LL:JFITER PI..J=INT TIJTRL SUSP91CED SCLICS sec,-------------------,-,'-----~ 

<SC 

..., 
35E3 

150 

50 

C 

~. 

3l 

% :zc 
~ 

" ct IC th 

C 

ST r U..'JRTER FU!NT TOTRL. SUiFENCEO SCL I CS 
5llll ,.:..;.=="-'-=----------r-------,--,----, 

<SC 

i5ll 

T i T 
rec 

so 
1 1 l l ' l 

a-------------------------------

151 



Si I L.1.'.JFITER r:LANT 
ICJCCr---------------------------, 

I □ 

1971 1cin 1cin 197--, 1q75 1975 1977 197a 11:179 1==1dCI 1~=11 

5T ! U. '.'Fl Tai PUINT 

I □ 

/ 

152 



ST!LL'.JFIT~R ?LriNT :.=:= aoc ST'riT- 1 ST1CJ=;L ?NfiL'fSiS 